FCCID: SV9-NYNEBASS

FCC PART 15C TEST REPORT FOR CERTIFICATION
On Behalf of

Dong guan Synst Electonics.Co.,Ltd
Bluetooth speaker
Model Number: NYNE Bass

FCC ID: SVO9-NYNEBASS

Prepared for : Dong guan Synst Electronics.Co.,Ltd
The Science&Technology Industrial Park Houjie Town,
Dongguan,Guangdong. china

Prepared By : EST Technology Co., Ltd.
Santun(guantai Road), Houjie Town, DongGuan City,
GuangDong, China.

Tel: 86-769-83081888-808
Report Number: ESTE-R1310001

Date of Test  : September 09~ November 29, 2013
Date of Report : December 03, 2013

EST Technology Co.,Ltd Report No. ESTE-R1310001 Page 1 of 178



FCCID: SV9-NYNEBASS

TABLE OF CONTENTS
Description Page

TEST REPORT VERIFICATION.....ccctttiiiiiiieiiieeeeeeeeeeeeeee e e e e e e e e eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeaeeeseesaessaesesesasnnnnnnnnnen 3
1. GENERAL INFORMATION .....cuttiieiiiiiteeesiieteeestteeesssteeesassseeesesssseaessssssessasssssessssssesessnssesessnssseessnsssens 5
1.1.  Description 0f Device (EUT) ..cccuiiiiiiiiiieiieeceee ettt ettt et b e eveeestbeesaveessbeeeeseeerneenes 5

2. SUMMARY OF TEST ..ututttiiieeiiiiiiitieeeeeeeeeeiitteeeeeeeeaeetstaeeaaeeeeeatstsaseaeeeesasstrasesesesaasisssseseeeeseessssreenss 6
2.1, SUMMALY O tESE TESUIL.....viiiiiieiieciee ettt e e e et e e s b e e seteeessaeesaeesseesnseennnes 6

2.2, TESEFACIHIILIES ..ooeiuviiieie ettt e ettt e et e e et e e et e e eteeeeteeeeateeeaeeeereeeeneeeenseeennes 7

2.3, Assistant eqUIPMENt USEA fOT tEST......uiiiiiiiiiiiieiieeie ettt et et ereebeebeese e seeseessaessaessaessnesssenens 8

S Y 1o Te] ' D 3 - ¥ 1 PRSP 8

0 TR N A 0 To Ve (<SRRI 9

2.6. Channel List for BIUEGTOOtN ..........oooiuiiiiiiiiii e e 9

2.7, TeSt EQUIPIMENL. ...coiuiiiiiiiiiiiiit ettt ettt ettt ettt ettt et e b e s bt e seeesaeeeabeeabeeabeebeeneeeneeenteens 10

3. MAXIMUM PEAK OUTPUT POWER .......uttiiiiieeieeeiiiieieeeeeeeeeeiiareeeeeeeeeeeaareseeeeeeeesassseeeeseeseennsseeenss 11
7 D 1+ ¥ 1 USROS E USROS 11

3.2, TSt PIOCEAUIEC... ..ot et e e e et e e e e te e e e ete e e e e ateaeesabteeeeeatseeeenres 11

3.3, TESE RESUIL ..ottt et e et e e e reeereeeearean 11

3.4, TESEDALA ..veeiiiiiiie ettt e e e e e e e et e e e e aae e e e e abaeeeeabaeeeabaeeeenras 13

4. 20 DB BANDWIDTH.....cccctttieeiiurieeeeiiteeeeeteeeeesitteeeeaetseseesesseeeassseseasssseeeassssseeaasseeesasssesessssseeeannns 19
o R 51 11 | SO U USSR 19

4.2, TSt PIOCEAUIE ....ccuviiieieieiieectee ettt ettt ettt et e et e ete e e teeeetaeeeaaeeeateeeteeeeasesereeensseas 19

4.3, TS RESUIL....eiiieieiec et et e e e ettt e e e et eeeeetaeeeeeetaeeeeeetreeeeeareeeanes 19

Q4. TESEDALA ..oveiiiiiiieeceeee e e et e e e e ee e aaaaeeeeeeenataaaaaeeeaeaaes 20

5. CARRIER FREQUENCY SEPARATION ......uvtiiiiiiriieeeitreeeesttteeeesereeeesssssesessssseeessssseesssssssessssssseessssens 26
LT S 5o} | TS EUURUURURRRRRRO 26

5.2, TeSt PIOCEAUIE.......uviiieeeiiiie ettt ettt e e et e e e e etae e e eetaeeeeeabbeeeeenteeeeenrens 26

5.3, TSt RESUIL ... e e e et e et e e e e ta e e e e tte e e e e tbeeeeenttaeeeentreaeenreas 26

54, TESEDALA ..eeiieiiii et et e e e e e e e e aa e e e e tba e e e e tae e e e tbaaa e eanraeeeaataeaeanreas 27

6. NUMBER OF HOPPING CHANNEL ......ccoitiiiiiiiiieeeiireeeeetteeeeeeieeeeeeeiteeeeeenaseeeesaseeeeesseseeannsssaesnssnens 33
6.1, LIt .ottt et ettt et e et e e eta e et e e eteeeeaeeeteeeeteeeeareeeteeenaeean 33

6.2, TSt PIOCEAUIC .......eiieiieeetee ettt ettt e e e e et e et e e e tae e e teeeteeeeareeereeeeaeeas 33

6.3, TESERESUIL....ooiiiiiiice e ettt et ettt e et e e e e e etaeeeaeeas 33

0.4, TESEDIALA ..ooiiiieeeeee e e e e e e e aaraaeas 34

7. DWELL TIME ...ciiiiiiiiiiiiie ettt e ettt e e et e e ettt e e e e eaae e e e eaaaeeeensaaeeeessaeeeeenssseeeenssaeennseeas 38
72 R 11 1 RSSO 38

T2, TSt RESUIL ...t ettt e et e e et e e et e e e e ete e e e e ette e e e eateeeeetaeaeeeareas 38

T3, TESEDALA coeeiiiiieeee e e e e e e e e e e e e e e e attbba e e e e e e eaatttbbbeaaeeeeaetrrreeas 39

8. RADIATED EMISSIONS.....ceetiutttteeiutteeeniurteeeaserreeeeseseeeeansseeesasssseessssseeesssssseesssssseesssssseeessnsseessnssees 51
ST S 51 o) | USSR U USRS 51

8.2.  Block Diagram Of TSt SELUP .....c.eervieriierierieiierieeie ettt et ereeteeteeste e teessaessaessaessaessnesssessseessenens 52

8.3, TSt PrOCEAUIE.......cocuiiiiiiieeiee ettt et e e e et e et e e ette e ereeeteeeetaeeeaveeeseeesareeans 52

B, TSt RESUIL.....eeeiiiieie e et e e e e e e e e e e e e e e e eeare e e e areeeeereas 52

8.0, TESEDALA ..ot e et e e et e e e e e e et —a—aetaeeeeeea—raaaaaaaan 53

EST Technology Co., Ltd Report No. ESTE-R1310001 Page 2 of 178



FCCID: SV9-NYNEBASS

9. BAND EDGE COMPLIANCE .....cuttitiiieiiiiiiiieeeeeeeeeeiitreeeeeeeeseetsaseseeesaeseessssesesessssasssseseseessssssssssens 125
LS R 511 ¥ USROS 125
9.2.  Block Diagram Of TSt SEIUD .....cc.eervieriieriieriieriieriieriesiesteete e ebeebeenbeenbeeseeseesseessaesssesssesssensens 125
0.3, TSt PrOCEAUIE ... et e e et e e e e e et e e e e e e s e sennaaaaeeeeseseannnes 125
0.4, TSt RESUIL.cooiiiiieeiiee et e e e et e e e e e e e et a et e e e e e e eaaaeeeeeeeeannes 125
0.5, TESEDIALA oo ———————————————————————————————————————————— 126
10. POWER LINE CONDUCTED EMISSIONS ......ctiiiiiiiiiiiiieeeeeeeeeciiieeeeeeeeeeettaeeeeeeeeeesntsreeeeeeeesennnvenenas 158
FOLT. LMt Lottt ettt e e et e e ettt e e e e bt e e e e eataeeeeeataeeeettaeeeeatseaeeestasaeensssaaeeaesaeeeansseaaeanes 158
JO.2. TSt PIOCEAUIE .....cocuvviii ettt ee e e et e s e eate e e e eraaeessertreesessaaeessenereesanns 158
11. ANTENNA REQUIREMENTS ......coittttttuieieeieiiiettttiieeeeeeeeeeeataaieseeseeeressaaaaaeeessererstsnnseeeeeeresarnns 163
LT T, LMt .ottt ettt e e et et e e et e e e e sataeeeeeataeaeestsaeeesasseeeesasaeeeesssaeeeaesaeeeenssaeeeanes 163
L1220 RESUI et et e et et e e te e e eae e e teeeeaaeeeteeeeateeeateeeeneeeenreeennes 163
12. TEST SETUP PHOTO ....c0ceeieeiieiuuiteeeeeeeieiittareeeeeeaasesesssseessesssssssssseeasssasssssssssessssasssssssssesessssssssssseees 164
13. PHOTOS OF BUT ..ottt et et e ettt e e et e e e e s aaa e e e ensaaeeenaaeeeanes 167
EST Technology Co., Ltd Report No. ESTE-R1310001 Page 3 of 178



FCCID: SV9-NYNEBASS

Test Report Verification

Dong guan Synst Electronics.Co.,Ltd

Applicant: The Science&Technology Industrial Park Houjie Town,Dongguan,
Address: .
Guangdong. china
Manufacturer Dong guan Synst Electronics.Co.,Ltd
The Science&Technology Industrial Park Houjie Town,Dongguan,
Address: .
Guangdong. china
E.U.T: Bluetooth speaker
Model Number: NYNE Bass
" NB400
Additional Model: Note: The products are difference in model number only.
Power Supplv: DC 12V From Adapter Input AC 100-240V~50/60Hz
Wer Supply: DC 7.4V From Internal Battery
Test Voltage: DC 12V From Adapter Input AC 120V/60Hz

Trade Name:

Serial No.:  ———--

Date of Receipt:

NYNE
September 09~ November 29,

September 09, 2013 Date of Test: 2013

Test Specification:

FCC Rules and Regulations Part 15 Subpart C:2013
ANSI C63.4:2009

The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST Technology

Test Result: Co., Ltd. was assumed full responsibility for the accuracy and completeness
of these measurements. Also, this report shows that the EUT to be
technically compliance with the ETSI EN FCC Rules and Regulations Part
15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced
in part without written approval of EST Technology Co., Ltd.
Date: December 03, 2013
Prepared by: Tested by: Approved by:
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.

Abbreviations: OK/P=passed

fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,1It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.

EST Technology Co., Ltd Report No. ESTE-R1310001

Page 4 of 178



FCCID: SV9-NYNEBASS

1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name : Bluetooth speaker
Model Number : NYNE Bass
FCCID : SV9-NYNEBASS

Operation frequency ¢ 2402MHz~2480MHz

Number of channel : 79

Antenna : Internal antenna, 0 dBi gain
Modulation : FHSS (GFSK, n/4-DQPSK, 8-DPSK)
Sample Type : Prototype production

EST Technology Co., Ltd

Report No. ESTE-R1310001
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power DA 00-705 PASS
. FCC Part 15: 15.215
20dB Bandwidth DA 00-705 PASS
. . FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Channel DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time DA 00-705 PASS
FCC Part 15: 15.209
. . FCC Part 15: 15.247(d)
Radiated Emission ANSI C63.4: 2003 PASS
DA 00-705
. FCC Part 15: 15.247(d)
Band Edge Compliance DA 00-705 PASS
FCC Part 15: 15.207
Power Line Conducted Emissions ANSI C63.4: 2003 PASS
DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS

EST Technology Co., Ltd

Report No. ESTE-R1310001
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2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: October 28, 2011

Certificated by FCC, USA
Registration No.: 989591
Date of registration: December 07, 2010

Certificated by Industry Canada
Registration No.: 46405-9405
Date of registration: December 16, 2010

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8§, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co., Ltd Report No. ESTE-R1310001 Page 7 of 178



FCCID: SV9-NYNEBASS

2.3. Assistant equipment used for test

2.3.1. Adapter

Adapter 1

M/N : GQ30-120250-A U

Input :  AC100-240V~50/60Hz  1.0A Max
Output : DC12V/2.5A

Adapter 2

M/N : ASSA32-120250

Input :  AC100-240V~50/60Hz  1.0A Max
Output : DCI12V/2.5A

2.4. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above
ground.EUT was be set into BT test mode by software before test.

AC Mains Adapter EUT

(EUT: Bluetooth speaker)

EST Technology Co., Ltd Report No. ESTE-R1310001 Page 8 of 178
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2.5. Test mode

The test software was used to control EUT work in Continuous TX mode, and select test
channel, wireless mode

Mode Channel Frequency

Low 2402MHz

GFSK Middle 2441MHz

High 2480MHz

Low 2402MHz

8-DPSK Middle 2441MHz

High 2480MHz

2.6. Channel List for Bluetooth
Channel Frequency Channel | Frequency | Channel | Frequency | Channel | Frequency
No. (MHz) No. (MHZz) No. (MHZz) No. (MHZz)
1 2402 2 2403 3 2404 4 2405
5 2406 6 2407 7 2408 8 2409
9 2410 10 2411 11 2412 12 2413
13 2414 14 2415 15 2416 16 2417
17 2418 18 2419 19 2420 20 2421
21 2422 22 2423 23 2424 24 2425
25 2426 26 2427 27 2428 28 2429
29 2430 30 2431 31 2432 32 2433
33 2434 34 2435 35 2436 36 2437
37 2438 38 2439 39 2440 40 2441
41 2442 42 2443 43 2444 44 2445
45 2446 46 2447 47 2448 48 2449
49 2450 50 2451 51 2452 52 2453
53 2454 54 2455 55 2456 56 2457
57 2458 58 2459 59 2460 60 2461
61 2462 62 2463 63 2464 64 2465
65 2466 66 2467 67 2468 68 2469
69 2470 70 2471 71 2472 72 2473
73 2474 74 2475 75 2476 76 2477
77 2478 78 2479 79 2480 - -

EST.

EST Technology Co.,Ltd

Report No. ESTE-R1310001
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2.7. Test Equipment

2.7.1. For conducted emission test

Equipment Manufacturer Model No. Serial No. |[Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz ESHS30 832354 May,30,13 |1 Year
Artificial Mains Networ |Rohde & Schwarz ENV216 101260 May,30,13 |1 Year
Pulse Limiter Rohde & Schwarz  |ESH3-Z2 101100 July.25,13 |1 Year
2.7.2. For radiated emission test(30-1000MHz)

Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz [ESVSI10 100004 May,30,13 |1 Year
Spectrum Analyzer Agilent E4411B MY50140697 |May,30,13 |1 Year
Bilog Antenna Teseq CBL6111D  [25872 Nov,08,12 [1.5 Year
Signal Amplifier Agilent 310N 187037 July.25,13 |1 Year
2.7.3. For radiated emission test(above 1GHz)

Equipment Manufacturer |Model No. Serial No. Last Cal. |Next Cal.
Temperature controller Terchy MHQ 120 May.08,13|1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |May.08,13|1 Year
Vector Signal Generator R&S SMBVI00A ]1407.6004K02 [May.08,13|1 Year
Double Ridged Horn Antenna |R&S HF907 100276 Jan.16.13 |2 Year
Double Ridged Horn Antenna [R&S HF907 100268 Jan.16.13 |2 Year
Log-periodic Dipole Antenna |R&S HL223 100435 Jan.16.13 |2 Year
Biconical Antenna R&S HK116 100431 Jan.16.13 |2 Year
Trilog Broadband Antenna Schwarzbeck [VULB 9163 [9163-462 Jan.16.13 |2 Year
Pre-amplifer AH PAM-0118 10008 May.08,13|1 Year
Pre-amplifer R&S SCU-01 10049 May.08,13|1 Year
High Pass filter Micro HPM50111 (324455 May.08,13|1 Year
RF Cable Hubersuhner |W10.02 534096 May.08,13|1 Year
RF Cable Hubersuhner |W10.02 534123 May.08,13|1 Year
RF Cable Hubersuhner |RG 214/U 513423 May.08,13|1 Year
RF Cable Hubersuhner [RG 214/U 523455 May.08,13|1 Year

EST Technology Co.,Ltd

Report No. ESTE-R1310001
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3. MAXIMUM PEAK OUTPUT POWER

3.1. Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least
75 non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850
MHz band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band:

0.125 watts, the e.i.r.p shall not exceed 4W

3.2. Test Procedure

The transmitter output (antenna port) was connected to the spectrum analyzer

3.3. Test Result

Adapter 1
EUT: Bluetooth speaker
M/N: NYNE Bass
Test date: 2013-09-28 Test site: RF site Tested by: Tony Tang
Limit
Freq Result Margin
Mode 1 (M) (dBm) (dB)
dBm w
2402 2.788 30.00 1 27.212
GFSK 2441 4.547 30.00 1 25.453
2480 5.634 30.00 1 24.366
2402 1.862 21.00 0.125 19.138
8-DPSK 2441 3.720 21.00 0.125 17.280
2480 4.531 21.00 0.125 16.469
Conclusion: PASS

EST Technology Co.,Ltd

Report No. ESTE-R1310001
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Adapter 2
EUT: Bluetooth speaker
M/N: NYNE Bass
Test date: 2013-11-20 Test site: RF site Tested by: Tony Tang
Limit
Freq Result Margin
Mode | MHz) (dBm) (dB)
dBm w
2402 2.201 30.00 1 27.212
GFSK 2441 4.103 30.00 1 25.453
2480 4.628 30.00 1 24.366
2402 0.587 21.00 0.125 19.138
8-DPSK 2441 3.152 21.00 0.125 17.280
2480 3.882 21.00 0.125 16.469
Conclusion: PASS

EST Technology Co.,Ltd

Report No. ESTE-R1310001
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3.4. Test Data

Adapter 1
GFSK 2402 MHz

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 3 MHz

VBW 3 MHz

Freg/Channel
Mkr1 2.401981 GHz

2.788 dBm

Span 7.5 MHz
Sweep 5 ms (401 pts)

2.40200000 GHz
2.39825000 GHz

2.40575000 GHz

Center Freq
Start Freq

Stop Freq

CF Step
750.000000 kHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

GFSK 2441 MHz
- Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
#Res BW 3 MHz

Atten 20 dB

VBW 3 MHz

Mkr1 2.440681 GHz
4.547 dBm

Span 7.5 MHz
Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1310001
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GFSK 2480 MHz

Mkr1 2.479794 GHz

Ref 10 dBm Atten 20 dB 5.634 dBm

Peak
Log 1
10 J///f///”,”’ﬂ’_

dB/

~

Center 2.48 GHz
#Res BW 3 MHz

Span 7.5 MHz

VBW 3 MHz Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.48000000 GHz

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

Adapter 2
GFSK 2402 MHz

Mkr1 2.402000 GHz

Ref 10 dBm Atten 20 dB 2.201 dBm

Peak

Span 7.5 MHz
Sweep 5 ms (401 pts)

Center 2.402 GHz

#Res BW 3 MHz #VBW 3 MHz

Freg/Channel

Center Freq
2.40200000 GHz

Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1310001
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GFSK 2441MHz

- Agilent
Mkr1 2.440775 GHz
4.103 dBm

Ref 10 dBm
Peak

Log

10

dB/

Atten 20 dB

Center 2.441 GHz
#Res BW 3 MHz

Span 7.5 MHz

#VBW 3 MHz Sweep 5 ms (401 pts)

Freq/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

GFSK 2480MHz

Mkr1 2.479775 GHz
Ref 10 dBm 4.628 dBm
Peak
Log
10

dB/

Atten 20 dB

Center 2.48 GHz
#Res BW 3 MHz

Span 7.5 MHz
Sweep 5 ms (401 pts)

#VBW 3 MHz

Freg/Channel

Center Freq
2.48000000 GHz

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd Report No. ESTE-R1310001
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Adapter 1
8-DPSK 2402 MHz

- Agilent
Mkr1 2.401850 GHz

Ref 10 dBm Atten 20 dB 1.862 dBm

Peak

—~—

Center 2.402 GHz Span 7.5 MHz

Freg/Channel

Center Freq
2.40200000 GHz

Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

#Res BW 3 MHz VBW 3 MHz Sweep 5 ms (401 pts)

8-DPSK 2441 MHz

- Agilent

Mkr1 2.440775 GHz

3.72 dBm

-

Atten 20 dB

Ref 10 dBm

Peak

Log
10
dB/

Center 2.441 GHz

#Res BW 3 MHz VBW 3 MHz

BN 2.43725000 GHz

Span 7.5 MHz
Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1310001
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8-DPSK 2480 MHz

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

Center 2.48 GHz
#Res BW 3 MHz

VBW 3 MHz

Mkr1 2.479888 GHz
4.531 dBm

Span 7.5 MHz
Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.48000000 GHz

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

Adapter 2
8-DPSK 2402 MHz

= Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 3 MHz

#VBW 3 MHz

Mkr1 2.401813 GHz
0.587 dBm

Span 7.5 MHz

Freq/Channel

Center Freq
2.40200000 GHz

Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Sweep 5 ms (401 pts)

EST Technology

Co., Ltd

Report No. ESTE-R1310001
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8-DPSK 2441 MHz

=5 Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
#Res BW 3 MHz

#VBW 3 MHz

Mkr1 2.440944 GHz
3.152 dBm

Span 7.5 MHz
Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

8-DPSK 2480 MHz
=5 Agilent

Ref 10 dBm
Peak

Log
10
dB/

Center 2.48 GHz
#Res BW 3 MHz

Atten 20 dB

#VBW 3 MHz

Mkr1 2.479869 GHz
3.882 dBm

Span 7.5 MHz
Sweep 5 ms (401 pts)

Freq/Channel

Center Freq
2.48000000 GHz

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No.

ESTE-R1310001
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4. 20 DB BANDWIDTH

4.1. Limit

Intentional radiators operating under the alternative provisions to the general emission limits,
as contained in §§ 15.217 through 15.257 and in Subpart E of this part, must be designed to
ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may otherwise be
specified in the specific rule section under which the equipment operates, is contained within
the frequency band designated in the rule section under which the equipment is operated.

4.2.

Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 30kHz RBW and 100kHz
VBW. The 20dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 20dB.

4.3. Test Result

Adapter 1

Adapter 2

EUT: Bluetooth speaker
M/N: NYNE Bass

Test date: 2013-09-28

Test site: RF site

Tested by: Tony Tang

Freq 20dB Bandwidth o ]
Mode Limit (kHz) | Conclusion
(MHz) (MHz)
2402 0.887 / PASS
GFSK 2441 0.886 / PASS
2480 0.870 / PASS
2402 1.215 / PASS
8-DPSK 2441 1.222 / PASS
2480 1.218 / PASS

EUT: Bluetooth speaker
M/N: NYNE Bass

Test date: 2013-11-23

Test site: RF site

Tested by: Tony Tang

Freq 20dB Bandwidth o ]
Mode Limit (kHz) | Conclusion
(MHz) (MHz)
2402 0.878 / PASS
GFSK 2441 0.870 / PASS
2480 0.865 / PASS
2402 1.217 / PASS
8-DPSK 2441 1.226 / PASS
2480 1.223 / PASS

EST Technology Co.,Ltd
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4.4. Test Data

Adapter 1
GFSK 2402MHz

% Agilent

Ch Freq 2.402 GHz Trig Free

Occupied Bandwidth I

Ref 10 dBm Atten 20 dB
#Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 30 kHz

Occupied Bandwidth
834.5579 kHz

11.114 kHz
887.433 kHz

Span 3 MHz

#VBW 100 kHz

99.00 %
-20.00 dB

Occ BW % Pwr
x dB

Transmit Freq Error
x dB Bandwidth

GFSK 2441MHz

- Agilent

Trig Free

Ch Freq
Occupied Bandwidth

2.441 GHz

Ref 10 dBm Atten 20 dB
#Peak
Log
10

dB/

9

Center 2.441 GHz
#Res BW 30 kHz

Occupied Bandwidth
832.0323 kHz

3.682 kHz
885.521 kHz

Span 3 MHz
#VBW 100 kHz

99.00 %
-20.00 dB

Occ BW % Pwr
x dB

Transmit Freq Error
x dB Bandwidth

’ Freq/Channel

Center Freq
2.40200000 GHz

Start Freq
2.40050000 GHz

Stop Freq
2.40350000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Freq/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43950000 GHz

Stop Freq
2.44250000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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GFSK 2480MHz
= Agilent _’ Freg/Channel
ChFreq 248 GHz Trig Free Center Freq
Occupied Bandwidth | ] 2.48000000 GHz
Start Freq

Adapter 2

2.47850000 GHz
Ref 10 dBm Atten 20 dB AEE—

#Peak Stop Freq

2.48150000 GHz

CF Step
A 300.000000 kHz

Auto Man
Freq Offset
Center 2.48 GHz ] 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz E—
Occupied Bandwidth OccBW % Pwr 9900 % (IR

831.5046 kHz xdB  -20.00 dB

Transmit Freq Error 393.011 Hz

x dB Bandwidth 869.941 kHz

GFSK 2402MHz

Ch Freq 2.402 GHz Trig Free

Center Freq
Occupied Bandwidth ] 2.40200000 GHz
Start Freq
2.40050000 GHz
Ref 10 dBm Atten 20 dB ———
#peak Stop Freq
'1-39 2.40350000 GHz
dB/ CF Step
e 300.000000 kHz
Auto Man
Freq Offset
Center 2.402 GHz CTENRITFE  0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz =
Occupied Bandwidth OccBW % Pwr  99.00 % (CCREGS

837.9154 kHz xdB  -20.00 dB

Transmit Freq Error 12.798 kHz
x dB Bandwidth 877.960 kHz

Freq/Channel

EST Technology Co., Ltd Report No. ESTE-R1310001
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GFSK 2441MHz

== Agilent — Freq/Channel

. Ch Fre.q 2.441 GHz Trig Free Center Freq
Occupied Bandwidth IR - 0000GH,
Start Freq
2.43950000 GHz
Ref 10 dBm Atten 20 dB —
#Peak Stop Freq
'1-39 2.44250000 GHz
. w/ CF Step
300.000000 kHz
Auto Man
Freq Offset
Center 2.441 GHz CTENEA ;74 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz —ee e
Occupied Bandwidth OccBW % Pwr  99.00 % |(NNICE RS

831.5166 kHz xdB  -20.00 dB

Transmit Freq Error -1.746 kHz
x dB Bandwidth 869.804 kHz

GFSK 2480MHz

== Agilent — Freq/Channel

Ch Freq 2.48 GHz Trig Free Center Freq
Occupied Bandwidth IR - 50000GH
Start Freq
2.47850000 GHz
Ref 10 dBm Atten 20 dB —_—
#Peak Stop Freq
> 2.48150000 GHz
w\,\,\/ vﬁ\_\\/wv CF Step
%A 300.000000 kHz
Auto Man
Freq Offset
Center 2.48 GHz SELELF4  0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz ——
Occupied Bandwidth OccBW % Pwr  99.00 % (NNHECR
829.3586 kHz xdB 200045 R
Transmit Freq Error -314.323 Hz
x dB Bandwidth 864.949 kHz
EST Technology Co., Ltd Report No. ESTE-R1310001 Page 22 of 178
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Adapter 1
8-DPSK 2402MHz

% Agilent

Trig Free

Ch Freq

Occupied Bandwidth

Ref 10 dBm
#Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 30 kHz

Occupied Bandwidth
1.1515 MHz

Transmit Freq Error
x dB Bandwidth

8-DPSK 2441MHz

= Agilent

2.402 GHz

Atten 20 dB

’ Freg/Channel

Center Freq
2.40200000 GHz

Start Freq
2.40050000 GHz

Stop Freq
2.40350000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Offset
CTENEA ;P4  0.00000000 Hz
#VBW 100 kHz —
Signal Track

99.00 % On Off

-20.00 dB

Occ BW % Pwr
x dB

26.535 kHz
1.215 MHz

|/ Channe!

Ch Freq

Occupied Bandwidth

Ref 10 dBm
#Peak

Log

10

dB/

Center 2.441 GHz
#Res BW 30 kHz

Occupied Bandwidth
1.1463 MHz

Transmit Freq Error
x dB Bandwidth

2.441 GHz

Atten 20 dB

Trig Free

Center Freq
2.44100000 GHz

Start Freq
2.43950000 GHz

Stop Freq
2.44250000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Span 3 MHz

#VBW 100 kHz

Signal Track

99.00 % on Off

-20.00 dB

Occ BW % Pwr
x dB

13.152 kHz
1.222 MHz

EST Technology Co., Ltd
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8-DPSK 2480MHz

= Agilent

|/ Channe!

Trig Free

Ch Freq 2.48 GHz
Occupied Bandwidth

Ref 10 dBm
#Peak

Log

10 2
dB/

Atten 20 dB

Center 2.48 GHz
#Res BW 30 kHz

Occupied Bandwidth
1.1441 MHz

Transmit Freq Error 12.035 kHz
x dB Bandwidth 1.218 MHz

Adapter 2
8-DPSK 2402MHz

% Agilent

Ch Freq 2.402 GHz
Occupied Bandwidth

Ref 10 dBm
#Peak

Log

10

dB/

Atten 20 dB

Center 2.402 GHz
#Res BW 30 kHz

Occupied Bandwidth
1.1482 MHz

Transmit Freq Error 22.012 kHz
x dB Bandwidth 1.217 MHz

#VBW 100 kHz

Occ BW % Pwr 99.00 %
xdB -20.00 dB

#VBW 100 kHz

Occ BW % Pwr 99.00 %
xdB -20.00 dB

Center Freq
2.48000000 GHz

Start Freq
2.47850000 GHz

Stop Freq
2.48150000 GHz

CF Step
300.000000 kHz

Freq Offset
CTENEA ;74  0.00000000 Hz

Signal Track
On Off

Auto Man

Uity FiE Center Freq

2.40200000 GHz

Start Freq
2.40050000 GHz

Stop Freq
2.40350000 GHz

CF Step
300.000000 kHz

Freq Offset
CTENEA ;74  0.00000000 Hz

Signal Track
On Off

’ Freq/Channel

Auto Man

EST Technology Co., Ltd
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8-DPSK 2441MHz

= Agilent

Trig Free

Ch Freq 2.441 GHz

Occupied Bandwidth

Ref 10 dBm
#Peak

Log

10

dB/

Atten 20 dB

Center 2.441 GHz
#Res BW 30 kHz

Occupied Bandwidth
1.1465 MHz

10.207 kHz
1.226 MHz

Span 3 MHz
#VBW 100 kHz

99.00 %
-20.00 dB

Occ BW % Pwr
x dB

Transmit Freq Error
x dB Bandwidth

8-DPSK 2480MHz

== Agilent

Ch Freq 2.48 GHz Trig Free

Occupied Bandwidth I

Ref 10 dBm
#Peak

Log

10

dB/

Atten 20 dB

Center 2.48 GHz
#Res BW 30 kHz

Occupied Bandwidth
1.1526 MHz

11.316 kHz
1.223 MHz

Span 3 MHz

#VBW 100 kHz

99.00 %
-20.00 dB

Occ BW % Pwr
x dB

Transmit Freq Error
x dB Bandwidth

Freq/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43950000 GHz

Stop Freq
2.44250000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Freg/Channel

Center Freq
2.48000000 GHz

Start Freq
2.47850000 GHz

Stop Freq
2.48150000 GHz

CF Step
300.000000 kHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off
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5. CARRIER FREQUENCY SEPARATION

5.1. Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of
25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively, frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel carrier frequencies
that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel, whichever is
greater, provided the systems operate with an output power no greater than 125 mW

5.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The carrier frequency was
measured by spectrum analyzer with 100kHz RBW and 100kHz VBW.

5.3. Test Result

Adapter 1
EUT: Bluetooth speaker
M/N: NYNE Bass
Test date: 2013-09-28 Test site: RF site Tested by: Tony Tang
Mode Channel Channel
separation Limit Conclusion
(MHz)
Low CH 1.025 0.887 MHz PASS
GFSK | Mid CH 1.006 0.886MHz PASS
High CH 1.000 0.870MHz PASS
Low CH 1.000 : PASS
High CH | 1.000 £ PASS
Adapter 2
EUT: Bluetooth speaker
M/N: NYNE Bass
Test date: 2013-11-23 Test site: RF site Tested by: Tony Tang
Mode Channel Channel
separation Limit Conclusion
(MHz)
Low CH 1.000 0.878 MHz PASS
GFSK Mid CH 1.000 0.870MHz PASS
High CH 1.013 0.865MHz PASS
Low CH 1.000 . PASS
8-DPSK |MidCH | _ 1.000 B Szfling]t(hjvﬁ?cﬁvlzf?jvfggegr PASS
HighCH | 1.000 g PASS
EST Technology Co., Ltd Report No. ESTE-R1310001 Page 26 of 178
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5.4. Test Data

Adapter 1
GFSK
Low Channel
== Agilent ’ Freg/Channel
1.02500 MHz

E:;:O dBm Atten 20 dB 1.548 dB Center Freq
; 2.40250000 GHz

Start Freq
A 2.40125000 GHz

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)

Mid Channel

= Agilent Freg/Channel
Mkr1 A 1.00625 MHz

Eg;;(lo dBm Atten 29 dB 0.045 dB Center Freq
o 2.44150000 GHz
Log G
10
dB/ /,-«/ Start Freq
2.44025000 GHz
Stop Freq
2.44275000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.442 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
EST Technology Co., Ltd Report No. ESTE-R1310001 Page 27 of 178
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High Channel

i ‘ Freg/Channel
Mkr1 A 1.00000 MHz
xg:o dBm Atten ]22 dB : 0.065 dB Center Freq
2.47950000 GHz
Log E—
10
dB/ Start Freq
2.47825000 GHz
Stop Freq
2.48075000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.479 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)

Adapter 2
GFSK
Low Channel

= Agilent Freg/Channel
Mkr1 A 1.00000 MHz

E:;IIO dBm Atten 20 dB 1.281 dB Center Freq
Log 1R 2.40250000 GHz
10
dB/ J,,/ Start Freq
2.40125000 GHz
Stop Freq
2.40375000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)
Es-r EST Technology Co., Ltd Report No. ESTE-R1310001 Page 28 of 178
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% Agilent

Ref 10 dBm Atten 20 dB
Peak 1r
Log

10

dB/

Center 2.442 GHz
#Res BW 100 kHz

= Agilent

Ref 10 dBm
Peak IR
Log

10

dB/

Center 2.479 GHz
#Res BW 100 kHz

#VBW 100 kHz

Atten 20 dB

Mid Channel
Freq/Channel

Mkr1 A 1.00000 MHz
-0.312 dB

Center Freq
2.44150000 GHz

I Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 2.5 MHz
Sweep 5 ms (401 pts)

High Channel
Freg/Channel

Mkr1 A 1.01250 MHz

0.34d8 Center Freq

2.47950000 GHz

Start Freq
2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 2.5 MHz
Sweep 5 ms (401 pts)

#VBW 100 kHz
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= Agilent

Ref 10 dBm Atten 20 dB
Peak

1R
W%J‘ Start Freq

Center 2.402 GHz

#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)

== Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.442 GHz

Adapter 1
8-DPSK
Low Channel
Freq/Channel
Mkr1 A 1.00000 MHz
1694dB Center Freq

2.40250000 GHz

2.40125000 GHz

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 2.5 MHz

Mid Channel

Freg/Channel
Mkr1 A 1.00625 MHz

0.029 8B Center Freq

2.44150000 GHz

Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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High Channel

= Agilent ‘ Freg/Channel
Mkr1 A 1.00000 MHz
g:;:o dBm Atten ]22 dB : 0.099 dB Center Freq
2.47950000 GHz
Log -
10
dB/ Start Freq
2.47825000 GHz
Stop Freq
2.48075000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.479 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
Adapter 2
8-DPSK
Low Channel
- Agilent ‘ Freg/Channel

Ref 10 dBm Atten 20 dB

Peak

Center 2.402 GHz
#Res BW 100 kHz

#VBW 100 kHz

Mkr1 A 1.00000 MHz

1.407d8B Center Freq

2.40250000 GHz

Start Freq
2.40125000 GHz

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 2.5 MHz
Sweep 5 ms (401 pts)
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Mid Channel

= Agilent

‘ Freg/Channel

Mkr1 A 1.00000 MHz
Ref 10 dBm Atten 20 dB -0.128 dB Center Freq

Peak L= . 2.44150000 GHz
Log W %
10 WMW
dB/ L Start Freq
2.44025000 GHz
Stop Freq
2.44275000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.442 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)
High Channel
it ‘ Freg/Channel
Mkr1 A 1.00000 MHz
:3:;:0 dBm Atten 20 dB 0.071 dB Center Freq
¥ 2.47950000 GHz
Log -
10
dB/ Start Freq
2.47825000 GHz
Stop Freq
2.48075000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.479 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)
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6. NUMBER OF HOPPING CHANNEL

6.1. Limit
Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels
6.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The number of

hopping channel was measured by spectrum analyzer with 300kHz RBW and 300kHz
VBW.

6.3. Test Result

Adapter 1

EUT: Bluetooth speaker
M/N: NYNE Bass

Test date: 2013-09-28

Test site: RF site Tested by: Tony.Tang

Mode Number of hopping channel Limit Conclusion
GFSK 79 >15 PASS
8-DPSK 79 >15 PASS
Adapter 2

EUT: Bluetooth speaker
M/N: NYNE Bass

Test date: 2013-11-23

Test site: RF site

Tested by: Tony.Tang

Mode Number of hopping channel Limit Conclusion
GFSK 79 >15 PASS
8-DPSK 79 >15 PASS
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6.4. Test Data

Adapter 1
GFSK

|Freq/Channel

E:;:O dBm Atten 20 dB Center Freq
2.41475000 GHz!

2.40000000 GHz

Stop Freq
2.42950000 GHz

CF Step
2.95000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Freq/Channel

7

gef;o dBm Atten 20 dB Center Freq
ea 2.44450000 GHz

Start Freq
2.42950000 GHz

Stop Freq
2.45950000 GHz

CF Step
3.00000000 MHz|
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

7

Freg/Channel

Center Freq
2.47150000 GHz

Start Freq
2.45950000 GHz

Stop Freq
2.48350000 GHz

CF Step
2.40000000 MHz|
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.459 GHz Stop 2.483 GHz

#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
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Adapter 2
GFSK

Agilent

Ref 10 dBm
Peak

Start 2.4 GHz
#Res BW 300 kHz

2 Agllent

Ref 10 dBm

Start 2.429 GHz
#Res BW 300 kHz

2 Agllent

Ref 10 dBm
Peak

Start 2.459 GHz
#Res BW 300 kHz

Freg/Channel

Center Freq
2.41475000 GHz

(VYT VTVY 1 —p—

2.40000000 GHz

Atten 20 dB

Stop Freq
2.42950000 GHz

CF Step
2.95000000 MHz|
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.429 GHz

#VBW 300 kHz Sweep 4 ms (401 pts)

Freg/Channel

Center Freq
2.44450000 GHz

Atten 20 dB

Start Freq
2.42950000 GHz

Stop Freq
2.45950000 GHz

CF Step
3.00000000 MHz|
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.459 GHz
Sweep 4 ms (401 pts)

#VBW 300 kHz

Freg/Channel

Center Freq
2.47150000 GHz

Atten 20 dB

Start Freq
2.45950000 GHz

Stop Freq
2.48350000 GHz

CF Step
2.40000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.483 GHz
Sweep 4 ms (401 pts)

#VBW 300 kHz

Es.r EST Technology Co., Ltd
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Adapter 1
8-DPSK

Ref 10 dBm
Peak

Start 2.4 GHz
#Res BW 300 kHz

Freg/Channel

Center Freq
2.41475000 GHz

Atten 20 dB

VATAVAVATAVAVAYAV A A A AVATAVA AR AVAS

Start Freq
2.40000000 GHz

Stop Freq
2.42950000 GHz

CF Step
2.95000000 MHz|
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.429 GHz
Sweep 4 ms (401 pts)

#VBW 300 kHz

zi Agllent

Ref 10 dBm
Peak

G SVaVo\oVaValaYaVaVaVaValaYaVaVaVala iaVaVo VoV VaVaValiYaVa\

10

Start 2.429 GHz
#Res BW 300 kHz

Freg/Channel

7

Atten 20 dB Center Freq

2.44450000 GHz

Start Freq
2.42950000 GHz

Stop Freq
2.45950000 GHz

CF Step
3.00000000 MHz|
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.459 GHz
Sweep 4 ms (401 pts)

#VBW 300 kHz

zi Agllent

Ref 10 dBm
Peak

Start 2.459 GHz
#Res BW 300 kHz

7

Freg/Channel

Atten 20 dB Center Freq

2.47150000 GHz

Start Freq
2.45950000 GHz

Stop Freq
2.48350000 GHz

CF Step
2.40000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track

Stop 2.483 GHz

On Off

#VBW 300 kHz

Sweep 4 ms (401 pts)
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Adapter 2
8-DPSK

7

Freg/Channel

Atten 20 dB Center Freq
2.41475000 GHz

VAVAVAVAVAYAWAVAYAVAVAVAVAVAYAVATAVAAA!

Start Freq
2.40000000 GHz

Stop Freq
2.42950000 GHz

CF Step
2.95000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

% G ‘Freq/ChanneI

Ref 10 dBm Atten 20 dB Center Freq
2.44450000 GHz

Start Freq
2.42950000 GHz

Stop Freq
2.45950000 GHz

CF Step
3.00000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off|

Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

ElAglent H Freg/Channel

:3::":0 dBm Atten 20 dB Center Freq
2.47150000 GHz

Log - 1
T A AVA AA S VWV VY
dB/ Start Freq
2.45950000 GHz
Stop Freq
2.48350000 GHz
CF Step
2.40000000 MHz
Auto Ma
jiow|

M1 S2
Freq Offset

S3 FC 0.00000000 Hz

AA
Signal Track

Start 2.459 GHz Stop 2.483 GHz

On Off|

#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
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7. DWELL TIME

7.1. Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within
a period of 0.4 seconds multiplied by the number of hopping channels employed.

7.2. Test Result
Adapter 1

EUT: Bluetooth speaker
M/N: NYNE Bass
Test date: 2013-09-28 Test site: RF site Tested by: Tony Tang
Mode Dwell time (ms) Limit Conclusion
GFSK DHI1 148.52 <400ms PASS
GFSK DH3 287.56 <400ms PASS
GFSK DHS5 322.32 <400ms PASS
8-DPSK DH1 170.64 <400ms PASS
8-DPSK DH3 285.98 <400ms PASS
8-DPSK DHS5 328.77 <400ms PASS
Adapter 2
EUT: Bluetooth speaker
M/N: NYNE Bass
Test date: 2013-11-23 Test site: RF site Tested by: Tony Tang
Mode Dwell time (ms) Limit Conclusion
GFSK DHI1 151.68 <400ms PASS
GFSK DH3 274.92 <400ms PASS
GFSK DHS5 321.25 <400ms PASS
8-DPSK DH1 158.00 <400ms PASS
8-DPSK DH3 271.76 <400ms PASS
8-DPSK DH5 318.02 <400ms PASS
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7.3. Test Data

Adapter 1
GFSK DH1 : 50hop/5s * 0.4 * 79 * 0.47ms = 148.52

- Agilent H Freg/Channel

Mkr1 28s
Ref 10 dBm Atten 20 dB 4.512 dBm
Peak

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

= Agilent Freg/Channel
Mkr1 A 470 ps
I;:;I‘:O dBm Atten 20 dB -0.888 dB Center Freq
2.44100000 GHz
Log -
10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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GFSK DH3 : 25hop/5s * 0.4 * 79 * 1.82ms= 287.56

- Agilent H Freg/Channel

Mkr1 3.275s
Ref 10 dBm Atten 20 dB 3.268 dBm
Peak ]

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

== Agilent Freg/Channel
Mkr1 A 1.82ms

)

G

I;:;I:O dBm Atten 20 dB 0.409 dB Center Freq
2.44100000 GHz
Log -
10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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GSFK DHS : 17hop/5s * 0.4 * 79 *3.00ms = 322.32

= Agilent

‘ Freg/Channel

Mkr1 975 ms
Ref 10 dBm Atten 20 dB 3.135 dBm
Peak 1
Log
10
dB/ Start Freq
2.44100000 GHz

Center Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 5 s (401 pts)

= Agilent

N

H Freg/Channel
Mkr1 A 3ms

Ref 10 dBm Atten 20 dB 0.664 dB
Peak
Log

10 S A L VAT
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
TR H M
w1 s2 "y

Freq Offset
S3 :f\ 0.00000000 Hz

Center Freq
2.44100000 GHz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz VBW 1 MHz Sweep 4 ms (401 pts)
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Adapter 2

GFSK DH1 : 50hop/5s * 0.4 * 79 * 0.48ms = 151.68

= Agilent

Ref 10 dBm Atten 20 dB
Peak

Log

10

Center 2.441 GHz

= Agilent

)

Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz

Res BW 1 MHz #VBW 1 MHz

Res BW 1 MHz #VBW 1 MHz

Sweep 5 s (401 pts)

Mkr1 A 480 pus

‘ Freg/Channel

Mkr1 3.487 s

1.056 dBm Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Span 0 Hz

H Freg/Channel

-1.551dB Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Span 0 Hz
Sweep 4 ms (401 pts)
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GFSK DH3 : 25hop/5s * 0.4 * 79 * 1.74ms= 274.92

- Agilent H Freg/Channel

Mkr1 2.525s
Ref 10 dBm Atten 20 dB 1.166 dBm
Peak

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

3 Agilent Freg/Channel
Mkr1 A 1.74 ms

I;:;I:O dBm Atten 20 dB -0.63 dB Center Freq
2.44100000 GHz
Log -
10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)
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GSFK DHS : 17hop/5s * 0.4 * 79 *2.99ms = 321.25

- Agilent H Freg/Channel

Mkr1 2.475s
Ref 10 dBm Atten 20 dB 1.118 dBm
Peak

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

== Agilent Freg/Channel
Mkr1 A 2.99 ms

)

G

I;:;I:O dBm Atten 20 dB 1.259 dB Center Freq
2.44100000 GHz
Log -
10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)
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Adapter 1
8-DPSK DH1 : 50hop/5s * 0.4 * 79 * 0.54ms = 170.64
3 Agilent H Freg/Channel
Mkr1 3.837 s
s:;;o dBm Atten 20 dB , 2.839 dBm Center Freq
2.44100000 GHz
Log —
10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

= Agilent H Freq/Channel
Mkr1 A 540 pus

Ref 10 dBm Atten 20 dB 1.489 dB
Peak
Log

10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
. Auto Man
W1 S20melhisghi gy LUV AT TATSN WY YA
A Freq Offset

S3 FS
AA 0.00000000 Hz

Center Freq
2.44100000 GHz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)
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8-DPSK DH3 : 25hop/5s * 0.4 * 79 * 1.81ms= 285.98

- Agilent H Freg/Channel

Mkr1 362.5ms
Ref 10 dBm Atten 20 dB 2.818 dBm
Peak 1

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

== Agilent Freg/Channel
Mkr1 A 1.81ms

)

G

I;:;I:O dBm Atten 20 dB 0.55 dB Center Freq
2.44100000 GHz
Log -
10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)
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8-DPSK DHS : 17hop/5s * 0.4 * 79 *3.06ms = 328.77

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

)

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

#VBW 1 MHz

Atten 20 dB

I M

#VBW 1 MHz

Sweep 5 s (401 pts)

Mkr1 A 3.06 ms

‘ Freg/Channel

Mkr1 700 ms

2.794 dBm Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Span 0 Hz

H Freg/Channel

-0.202dB Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Span 0 Hz
Sweep 4 ms (401 pts)
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Adapter 2

8-DPSK DH1 : 50hop/5s * 0.4 * 79 * 0.50ms = 158.00

= Agilent

Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz

== Agilent

)

Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz

Res BW 1 MHz #VBW 1 MHz

Res BW 1 MHz #VBW 1 MHz

Sweep 5 s (401 pts)

Mkr1 A 500 us

‘ Freg/Channel

Mkr1 4.675s

1.793 dBm Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Span 0 Hz

H Freg/Channel

0.326 dB Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Span 0 Hz
Sweep 4 ms (401 pts)
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8-DPSK DH3 : 25hop/5s * 0.4 * 79 * 1.72ms= 271.76

- Agilent H Freg/Channel

Mkr1 512.5ms
Ref 10 dBm Atten 20 dB 1.79 dBm
Peak

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

3 Agilent Freg/Channel
Mkri1 A 1.72ms

I;:;I:O dBm Atten 20 dB 0.348 dB Center Freq
2.44100000 GHz
Log -
10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)
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8-DPSK DHS : 17hop/5s * 0.4 * 79 *2.96ms = 318.02

- Agilent H Freg/Channel
Mkr1 2.263 s
:3:;;0 dBm Atten 20 dB 1.783 dBm Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

Freg/Channel
Mkr1 A 2.96 ms

I;:;I‘:O dBm Atten 20 dB 0.604 dB Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)
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8. RADIATED EMISSIONS

8.1. Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in 15.209,
all the other emissions shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 -614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125 - 4.128 25.5-25.67 1300 - 1427 8.025-85
417725 -4.17775 37.5-38.25 1435 -1626.5 9.0-92
4.20725 -4.20775 73 -74.6 1645.5-1646.5 9.3-95
6.215-6.218 74.8-75.2 1660 - 1710 10.6 -12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 1499 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -173.2 3332-3339 312-318
12.51975 - 12.52025 240 - 285 33458 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 (3)
15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak
Above 1000 3 (1V)/m (Peak)
54.0 dB(uV)/m (Average)
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8.2. Block Diagram of Test setup
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

|3 METERS

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | 8 METER
(L) (W) H) e |

GROUND PLANE

8.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test mode, then
test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range from 30MHz to
1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for peak emissions measurement
above 1GHz and IMHz RBW, 10Hz VBW for average emissions measure above 1GHz

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

8.4. Test Result

30MHz—25GHz Radiated emissison Test result
EUT: Bluetooth speaker
M/N: NYNE Bass

Power: DC 12V From Adapter Input AC 120V/60Hz
Test date: 2013-09-26~2013-11-29  Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode

Pass

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average level
is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency which no
limit, the limit on plots is automatically generated by the software, it's not fundamental
limit, we can't remove it.
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8.5. Test Data
30 MHz — 1000 MHz

P B K R L Lo T ST PP EPPPP PR P e g

" Level (dBuW/m) Date: 2013-09-26 Time: 15:30:05

FCC PART15B

7 I

30 224, 418. G12. a06. 1000
Frequency (MHz)

3m Chamber Data no. : 118

3m 27137 Ent. pol. : VERTICRL

FCC PARRT 15 B

Temp:25.6" Humi:56%Press:101.52kPa

Dick

BEluetooth speaker

DC 12V From Adapter Input AC 120V/60H=

NYNE Bass

Test Mode 1 GFSE TX 2402MHz

Adapter 1

Ant. Cakle Emission
Loss EReading Lewvel Limits Margin Remark
[MHz) [dB/m) {dB) [dBuV) (dBuV,/m) (dBuV/m) (dB)

-
H
m

fie)
-
W
(]
ot
5]
H

1 38.73 13.48 2.10 21.18 36.76 40 .00 .24 Q
2 65.89 5.17 Z2.64 21.32 29.13 40 .00 10.87 Q
3 110.51 10.52 .20 16.72 30.44 43.50 13.06 Q
4 124.0% 11.31 .42 17.94 32.87 43.50 10.83 Q
5 133.7% 11.386 3.58 19.85 34.89 43.50 8.61 Q
& 155.13 10.67 3.B2 12.18 26.85 43.50 16.85 Q
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0 Level (dBul/m) Date: 2013-09-26 Time: 15:35:00

FCCPART15B

$dB

ol

=
E
1‘

30 224, 418. 612. 806. 1000
Frequency (MHz)

Data no. : 11%
Ant., pol. : HORIZCOWTIAL

|
P
ot
|
o
[wi}

sHumi :56%;Pre==:101.52kPa

o I B :._l i
: 0
:]'l
H
ot

I
HoH
Lo
b
-
m
Hoo
H
w

EUT : Bluetooth speaker
Power : DC 12V From Adapter Input AC 120V/60H=z
M/H : NYNE Bass
Test Mode 1 GFSK TX 2402MH=z

Adapter 1

Ant. Cable
Fredq. Factor Loss ERead
[MEH=z) (dB/m) (dB) [dBu

Remark

1 38. 13.48 2. 16.16 31.74 g.28 Q
z a5. 5.17 2. 25.23 33.04 6.%6 Q
3 g0. T.07 Z. 24.21 34,12 5.88 Q
4 119.24 11.11 3.34 16.51 30.96 43.50 12.54 Q
5 133. 11.3 3.58 19.63 34.57 43.50 8.93 Q
] 1549. 10.386 3.89 11.20 £25.45 43.50 18.05 Q
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0 Level (dBul/m) Date: 2013-09-26 Time: 15:40:11

FCC PART15B

b

in

30 224, 418. 612 806. 1000
Frequency (MHz)

3m Chanber Data no. @ 120
3m 27137 Ant. pol., : HORIZONTIAL

empi25.6" ;Humi:56%;Press:101.52kFa

Bluetooth =speaker

DC 12V From Adapter Input AC 120V/60H=
Fli HNYNE Bass

Test Mode : GFSK TX 2441MH=z

Adapter

Ent. Cabkle Emission
Freq. Factor Los=s EReading Level Limits Margin Remark
(MHz) (dB/m) (dE) {dBuV) (dBuV,/m) (dBuV,/m) (dB)

1 81.41 T.20 2 20.85 30 0 2.28 Q
2 115.36 10.893 3.27 21.28 35.4 3.50 .04 Q
3 133.7% 11.36 3.58 21.38 6.3 13.50 7 Q
4 191.%3% T.85 4.22 22.684 34.71 43.50 g.79 Q
5 247.28 11.36 4.78 20.08 Ig.22 46.00 3.78 Q
] 284.14 12.52 5.12 16.31 33.85 46.00 12.05 Q
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Date: 2013-09-26 Time: 15:44:07

FCCPART 158

e

30

Dis=. Ant
Limit

Env. / In=s.
Engineer
EUT

H

M/H
Test Mode

418, 612,
Frequency (IMHz)
Data no.
Ant. pol.

Wi}

Temp:25.6" ;Humi:56%;Press:101.52KkPa
Bluetooth speaker
DC 12V From Ldapter
HYNE EBass

GFSE TX 2441MH=z
Ldapter 1

AC 120V/60Hz

Input

Cakle Emission

206,

1000

Lo==
(dB)

Freq. Factor
[(MH=z) (dB/m)

1 38 13.48 2.10 20 38.21 40.00 3.78 ]
2 58 4.91 2.54 Z4 32.10 40.00 7.80 Q
3 133 11.386 3.58 23 38.85 43.50 4.85 Q
4 158 10.48 3.87 21 38.25 43.50 T.25 ]
5 131 7.30 4.22 24.03 36.15 43.50 7.35 ]
] 221 2.28 4.45 13.04 26.75 46.00 12.25 ]
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Date: 2013-09-26 Time: 15:48:19

FCCPART15B
pB

30

[ FJ i
w

M/
Test Mode

1 ks L R3S
B R
Lh o oL

o

oo D
ooy

soin

-]

oo o

224, 418, 612.

Frequency (MHz)
Data no.

37 z pol.

3m Chanmber

3m 2713
FCC
Temp:25.6" ;Humi : 56%;Pre=s=s:101.52kFa
Dick

Bluetooth speaker
DC From Adapter
NYNE Bass

GFSK TX 2480MH=z
Ldapter 1

aAnt.

BART 15 B

12V Input AC 120V/60H=

aAnt.
Factor
(dB/m)

Emi=ssion
Level Limits

Cakle

Loss
(dE)

Reading
[dB

Margin
[dB)

10.52 2.21 30.52 40.00 9.48 ]
8.38 2.581 27,02 43.50 16.48 ]
11.36 3.58 29.18 43.50 14.32 Q
12.58 5.14 32.44 46.00 13.56 ]
15.87 5.83 32.E1 46.00 13.689 ]
16.08 8.286 31.78 46.00 19.22 ]

806,

1000

REemark
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M/
Te=st

S I R I

0 Level (dBu\im)

Date: 2013-09-26 Time: 15:52:05

7

FCCPART15B
-pdB

Mode

30

[}
o
%]

BEluetooth speake

DC 12V From Adapter

NYMNE EBass
GFSE TX 2480MH=z
Ldapter 1

Ant. Cakle
Factor Loss
(dB/m) [dB)

Reading

418,

612. 806.

Frequency (MHz)

Data no. : 12

Ant.

Input AC 120V/

Emiszion

Level

sHumi :56%;Fre=s=:101.52kPa

0H=

1000

[T TR S

w

oy

5

10.52 2.21 2
.36 3.58 1
10.71 3.E2 1
16.0%8 6.26
19.53 T.22 1
19.45 T.30 1

FEow oo L

=

FE S T PR T ]

s on

5o

40,00 4,14 QP
43,50 QP
45,50 oF
16.00 oF
16.00 o)
16.00 o)
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0 Level (dBuWim) Date: 2013-09-26 Time: 15:59:13

FCCPART15B

-$dB

30 224, 418. 612, 206, 1000
Frequency (MHz)

3m Chamber Data no. : 124
3m 27137 Ant. pol. : VERTICAL

FCC PART 15 B

Temp:25.6" Humi:56%;Fress:101.52kPa
Dick

Bluetooth speaker

DC 12V From Adapter Input AC 120V/&60H=z
HNYHNE Eass

B-DPSK TX Z40Z2MH=

Adapter

Ant. Cable Emizsion
Freq. Factor Loss Level Limits Margin ERemark
[MH=z) (dB/m) (dB) [dBuV,/m} (dBuV,/m) (dB)

1 38.73 2.10 15. 30.76 oo 2.24 ]
2 65.89 2.84 22, 3 3 oo 9.87 Q
3 108.57 .20 13 2 12 3.50 16.48 Q
4 12 ] 3.42 13 28.87 43.50 3 ]
5 132.82 3.57 16.34 31.28 3.50 4 ]
& 155.13 3.82 13.16 27.85 .50 ]
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FCCID: SV9-NYNEBASS

0 Level (dBul/m) Date: 2013-09-26 Time: 16:02:55

FCCPART15B
-pB

30 224, 418, 612 206, 1000
Frequency (IMHz)

S5ite no. : 3m Chamber Data no. : 125

Dis. / Rnt. : 3m 27137 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 B

Env In=. : Temp:25.6" ;Humi:56%;FPre=s=:101.52kFPa

Engineer : Dick

EUT Eluetooth speaker

Fower 1 DC 12V From Adapter Input AC 120V/60H=z
M/H : NYNE EBass
Test Mode ! 8-DPFSEK TX 2402MHz

Adapter 1

Ant. Cakle Emi=ssion
Fredq. Factor Losz2 Reading Lewvel Limits Margin Eemark
[MHZ) (dB/m) [dB) [dBuV) (dBuV,/m) (dBuV,/m) [dB)

1 73 13.48 2.10 15.16 30.74 10.00 9.28 Q
2 37 6.38 2.84 17.21 27 40.00 12.97 Q
3 9 11.36 3.58 17.63 32 43.350 10.93 Q
4 159.%8 10.36 3.89 11.20 25.45 43.50 18.05 ]
5 260.86 12.56 4.54 15.58 33.48 46.00 12.52 ]
] 286.08 12.58 5.14 15.84 33.57 46.00 12.43 ]
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FCCID: SV9-NYNEBASS

0 Level (dBUVIim) Date: 2013-09-26 Time: 16:07:59

FCCPART15E
-pdB

ol T

30 224, 418, 612, 806. 1000
Frequency (MHz)

Data no. : 126
Ant. pol. : HORIZONIAL

FCC PRRT 15 B
Temp:25.6" ;Humi : 56%;Pres=:101.52kFa
Dick

Bluetooth speaker

DC 12V From Adapter Input AC 120V/60H=z
M/ : NYNE Bass

Test Mode : 8-DPSK TX 2441MH=z

Ldapter 1

e I i B S R

Ant. Cakle Emiszsion
Fredq. Factor Loss Margin Remark
(MHz) (dB/m) =13 (dB)

1 38.73 2.10 83 30.41 40 .00 9.59 Q
2 25.28 2.87 20.89% 31.58 40 .00 B.42 Q
3 124.0% 11.31 3.42 .21 32,24 43.50 10.56 Q
4 205.57 8.00 4.32 20.85 33.17 43.50 10.33 Q
5 247.28 11.36 4.78 15.08 31.22 46.00 14.78 Q
] 2 14 12.52 5.12 14.31 31.85 46.00 14.05 Q

il
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FCCID: SV9-NYNEBASS

[T 3T S B

0 Level (dBul/m)

Date: 2013-09-26 Time: 16:12:41

40

FCCPART15B
pdB

t
H
1]

i}

30

(MH=z)

k3 k3 s

W B3N L

o

f1:4

[T N N V.

o

(S|
s LYoy

[ Em el

-1 n

1=

T

224, 418, 612.

Frequency (MHz)

3m Chanber Data no.
3m 27137 Lnt. pol.

i

FCC PARRT 15

Temp:25.6" ;Humi:S56%;Fress:101.52kPa
Dick

Eluetooth speaker

DC 12V From Ldapter Input AC 120V/60H=

HNYNE Eass
8-DPSK TX 2441MH=z
Ldaprter 1

Ant. Cakle Emi=s=ion
Factor Loss
(dB/m) (dB)

15 2.08 14.72 30.85 40.00
1 2.54 18.65 26.10 40.00
11.33 3.48 16.35 31.16 43.50
11.26 3.TE 15.69 30.68 43.50
.08 4.32 17.42 23. 43.50
12.824 a7 g.80 28.71 46.00

806.

vERLILAL

oL |
N O T O Y 1

o
1

Remark

1000
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FCCID: SV9-NYNEBASS

Te=st

40

Mode

0 Level ([dBuvim)

Date: 2013-09-26 Time: 16:16:58

FCCPART 15 B
-pdB

30 224, 418,

3m Chamber

3m 271
FCC PART
Temp:25.6" ;Humi :
Dick

Eluetooth
DC From Ldapter
HYHNE EBass
8-DPSK TX
Ldapter 1

15 B

S5&6%;FPress:

speaker

12W Input

2480MH=z

Ant.
Factor
(dB/m)

Cakle
Loszs
(dB)

Fredq. Lewvel

(MH=)

Reading
[dBuV)

Emiszsion

Limits
(dBuV,/m) (dBi

101.532kFa

612.
Frequency (MHz)

Data no.
Ant.

806, 1000

HORIZCNTAL

Margin Remark

) (dB)

[T U S

w

oy

43.58 10.52 2. 79 3 2

87.23 T.8T 2. .33 3 &
133.79% 11.36 3. .24 3 8
155. 10.67 3 55 29.04
2E8. 12.58 5. .71 32.4
385. 15.87 5. 51 33.31

oo

[ T T B

()
e

Y
2

')
e

')
e

')
e

')
e

(RN LS I e I Ve ]
s LS

RSt

|
oy in
W mom ki
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FCCID: SV9-NYNEBASS

Test

Mode

0 Level (dBu\/m)

Date; 2013-09-26 Time: 16:20:55

FCC PART15B

40

in

30

]
L
[
L]

U &

1
=]
I
o
[ui]

Bluetooth =peaker
DC 12V From Adapter
HNYNE Bass

8-DPSKE TH 2480MH=z
Ldapter 1

Ant. Cakle
Factor

(dB/m)

Lo==
[dB)

Freq.

Reading
(MH=z) )

{dSu

418.

612.

Frequency (MHz)

sHumi : 56%;Press:

Data

aAnt.

rol.

101.52kPa

120V/60H=z

806.

1000

WD R s

w

o

43.58 10.52 2.21 18.13
3.72 11.36 3.58 16.89
143.4%2 11.2% 3.71 16.78
159.28 10.36 3.8%9 13.28
431.58 16.0% 6.28 10.53
577.08 19.53 T.22 5.77

[ LI WUR O T I P i

[ -]

e

[ S ]

-1 o

oy L

inornon

[ TR

[1 T ST SR Y

1=

3.50 11
3.50 1
3.50 1
6.00 1
6.00 1

Lh Lhon

[T

14

[RER ST ]
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FCCID: SV9-NYNEBASS

0 Level (dBu\im) Date: 2013-11-28 Time: 19:14:34

FCCPART15B
-pdB

40:::j————————J
30 2

24, 418. 612 806. 1000
Frequency (MHz)

3m Chamber Data no. : 280
3m 27137 Ant. pol. : VERTICAL

FCC PRRT 15 B
Temp:25.6" ;Humi : 56%;Pre=s=s:101.52kPa
Dick

Eluetooth =peaker

DC 12V From Adapter Input AC 120V/60H=z
M/T NYNE Bass

Test Mode ! GFSKE TX 2402MH=z

Ldapter 2

e T I A L

o
Ho

-
=

Ant. Cakle Emiszsion
Fredq. Factor Loss Reading Lewvel Limits Margin ERemark
(MHZ) (dB/m) (dE) (dBuV) (dB)

1 33 0.70 10 28.85 40.00 13.15 QF
2 135.7 1.59 7 20.51 43.50 22.88 QF
3 303.54 2.43 T.41 22.82 46.00 23.08 QF
4 475,23 2.88 5.12 25.43 46.00 20.57 QE
5 575.14 3.40 2,21 32.16 46.00 13.84 Q
a 604.24 3.41 T.10 30,22 46.00 15.78 Q
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FCCID: SV9-NYNEBASS

0 Level (dBuW/m) Date: 2013-11-28 Time: 19:16:30

FCC PART15E

03

40 ’—‘

30 224, 418. 612, 806. 1000
Frequency (IMHz)

3m Chamber Data no. 291

3m 27137 Ant. pol. : HORIZONIAL
FCC PART 15 B

Temp:25.6" ;Humi : 56%;Pre==:101.52kPa

Dick

Eluetooth speaker

DC 12V From Adapter Input AC 120V/60H=

M/H : NYME Bass

Test Mode 1 GFSKE TX 2402MH=z

Adapter 2

Ant. Cakle Emi=s=sion
Fredq. Factor Loss EReading Lewvel Limits Margin ERemark
(MH=z) (dB/m) (dB) {dBuV) (dBuV/m}) {dBuV,/m) [dB)

1 3 5.39 1.13 8 14.57 40 .00 25.43 Q2
2 1 8 g8.96 1.72 9 19.77 43.50 23.73 Q
3 327.78 13.78 2.48 4 20.2% 46.00 25.71 Q
4 446.13 16.38 3.00 7 28.88 46.00 19.02 Q
5 547.98 195.45 3.23 3.089 25.77 46.00 20.23 Q
a 611.03 1%.89 3.30 1 24.58 46,00 21.04 Q
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FCCID: SV9-NYNEBASS

0 Level (dBuvim) Date: 2013-11-28 Time: 19:20:15

FCCPART15B
pdB

ol

30 224, 418, 612 806, 1000
Frequency (MHz)

(%)
10

3m Chamber Data no. 2

3m 27137 Ant., pol. : HORIZONIAL
FCC PART 15 B

Temp:25.6"' Humi: 56%; Press:101.52KkPa

Dick

Bluetooth speakerx

DC 12V From Adapter Input AC 120V/60H=

HYHNE Bass

GFS5E TX Z2441MH=z

Ldapter 2

H

Ant. Cakle Emi=s=sion
Fredq. Factor Loss EReading Lewvel
[(MHz) (dB/m) (dB) (dBuVv) (dBuV,/m)

1 3 5.17 1.00 8.68 14.85 40 .00 25.15 ]
2 1.23 .57 1.71 11.05 21,33 43.50 22.17 ]
3 224,14 12.52 2.38 5.66 20.54 46.00 25.48 ]
4 366.59 14.72 2.71 5.18 2z.8l 46.00 23.3%8 ]
5 439.34 16.23 2.89 5.70 24,82 46.00 21.18 ]
] 446.13 16.38 3.00 3.15 22,53 46.00 23.47 ]
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LY SRR I S

FCCID: SV9-NYNEBASS

0 Level ([dBUV/m)

Date; 2013-11-28 Time: 19:24:31

FCCPART15E
518

30 224,

3m Chamber

3m 27137

FCC PART 15 B
Dick

Bluetooth speaker

NYMNE Bass
GFSK TX 2441MH=z

Bdapter 2

Ant. Cakble

Fredq. Factor Loss EReading
(MH=z) [dB/m) [dB) (dBuV)

g 16.11 0.70 8

1 3 8.37 0.398 14
168.44 17.14 3.08 4
531.45% 18.45 3.21 8.
586.78 19.45 3.41 9.
630.43 Z20.17 3.48 9.

Frequency (MHz)

Temp:25.6" ;Humi : 56%;Pre==:101.52kFa

DC 12V From Adapter

(dBuV/m) (dBuV/m)

o

1=

[T TR 1Y

W L

B o in RYoon

[FEI TR I VT W ¥

S5 SRR ]

8086, 1000

Margin Eemark
(dB)

53 Q

23 @
1.42 @
7.85 Q
3.35 Q
3.23 Q

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

0 Level (dBu\im) Date: 2013-11-28 Time: 19:28:45

FCCPART15B.
“fdB

40_,—1 | :r.u

30 224, 418, G12. 204, 1000
Frequency (MHz)
Chamnker Data no. : 294

Ant. ol. : VERTICAL

15 B

Temp:25.6" ;Humi: 56%;Fres=s:101.52kPa
Dick

Eluetooth speaker

Power : DC 12V From Adapter Input AC 120V/e0H=z
M/H : NYME Bass

Test Mode : GFSKE TX 2480MH=z

Adapter 2

Ant. Cakle Emis=sion
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(HMHz) {dB/m) (dEB) (dBuV) (dBuV/m) (dBuV/m) (dEB)

1 g 16.11 0.70 9.33 26.14 13.86 2
2 5 10.07 0.85 13.73 24.865 15.35 2
3 14 i3 11.:29 1.55 6.88 19.72 43.50 23.78 Q
4 567.38 19.83 3.18 8.41 31.22 46.00 14.78 2
5 611.03 1%9.8%9 3.30 g.67 31.886 46.00 14.14 2
] 630.43 20.17 3.48 10.47 34.12 46.00 11.88 Q
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FCCID: SV9-NYNEBASS

o

Ha

Lyn N T O T e N

1

TR T S

wn

oy

40

Date: 2013-11-28 Time: 19:33:25

0 Level ([dBuV/m)

FCC PART15B

-HdB

30 224, 418. 612, 8086. 1000
Frequency (MHz)
3m Chamber Data no. 235
3m 27137 L HORIZONTAT

est Mode

I s

)

FCC PRRT 15 B

Lnt.

pol.

Temp:25.6"' ;Humi : 56%;Pre=s=s:101.52kPa

Dick
Eluetooth speaker

DC 12V From Ldapter

NYHNE EBass
GFSE TX 2480MH=z
hdapter 2

8.77 1.886 6.71 1
g8.97 1.687 9.56 2
12.38 2.28 T.16 2
13.17 2.44 T.60 2
16.07 Z2.88 3.35 2
16.38 3.00 1.94 21

| LS R O T T 1]

[ SR

k3 i

14

Ly R

| LS N S

Input &AC

14

120V/60H=z

[ Y Y Y A
oo O o L L

1

50 25.386 Q
50 23.30 Q
oo 23.58 Q
oo 22.78 Q
oo 23.82 Q
oo 24.88 Q
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FCCID: SV9-NYNEBASS

0 Level (dBuvim) Date; 2013-11-28 Time: 19:36:10

FCC PART15B

Sile]s

4U:::j________
-
30 2

24, 418, 612. 806. 1000
Frequency (MHz)

[L%]
[Te]

L
[
1

3m Chamber Data no.
3m 27137 Ant. pol.

FCC PRRET 15 B

ICRIZONTAL

H od

Dick

Eluetooth speaker

DC 12V From Adapter Input AC 120V/60H=
NYNE EBass

| T T e e O W]

[
SRR L
b
m -
L]
H

Test Mode ! 8-DPSK TX 2402MH=z
Ldapter 2

1 67.83 5.39 1.13 9.11 .63 40.00 2 Q2
2 162.892 10.01 1.687 T.25 83 43.50 24.57 Q2
3 179,38 g.96 1.72 2.25 83 43.50 23.57 Q2
4 383.08 15.18 2.83 5.22 03 46.00 22.57 Q
3 402.48 16.12 2.74 4.54 40 46.00 22 .80 Q
8 439.34 16.23 2.89 T.T2 84 46.00 13.16 Q
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FCCID: SV9-NYNEBASS

0 Level ([dBuvIim) Uate: 20713-11-28 Lime: 19:41:42

FCCPART15B
-pB

30 224, 418. G612, B06. 1000
Frequency (MHz)

[
[¥=]

3m Chamber Data no.
3m 27137 Ant. pol. : VERTICLL
FCC PRRT 15 B

Temp:25.6":H
Dick
Bluetooth speaker

DC 12V From Adapter Input AC 120V/60H=

HYHNE EBass
E-DPSKE TX 2402MH=z
Adapter 2

Ant. Cable Emission
Factor Los= Reading Lewvel Li Margin ERemark
[MHz) (dB/m) (dB) {dBuV) (dBuV/m) (dB (dB)

r
H
m

fin]

1 33 16.11 0.70 8.50 28.31 40 .00 13.69 Q
2 308.35% 13.17 2.44 8.14 23.75 46.00 22,25 Q
3 426.73 16.13 2.85 0.86 19.64 46 .00 26.38 Q
4 567.38 15.63 3.118 g8.33 31.14 46.00 14.86 Q
5 604.24 18.71 3.41 10.687 33.78 46.00 12,21 Q
8 630.43 20.17 3.48 9.88 33.34 46 .00 12.686 Q

EST Technology Co.,Ltd Report No. ESTE-R1310001 Page 72 of 178



FCCID: SV9-NYNEBASS

0 Level (dBuVim) Date: 2013-11-28 Time: 19:45:50

FCCPART15B
“pdB

Y I e

LT}

30 224, 418, G12. 206, 1000
Frequency (MHz)

3m Chamber Data no. @ 298
3m 27137 Ant. pol. : VERTICAL

FCC PART 1% B

Temp:25.6" Humi:56%;Press:101.52kPa
Dick

Eluetooth speaker

DC 12V From Ldapter Input AC 120V/60H=
HYNE EBass

BE-DPSK TX 2441MH=

Ldapter 2

Lnt. Cable Emission
Freqg. Factor Los=s EReadin Lewvel Limits Margin Eemark
(MH=z) [dB/m) [dB) (dBuv) [dBuV,/m) (dBuV/m) (dB)

1 33 11 0.70 g8.50 25,31 4 0 Q
2 48 37 0.38 14.31 23.686 4 0 ]
3 135.7 .38 1.59 6.49 19.46 43.50 ]
4 455.83 16.69 Z2.88 4.01 23.58 46.00 ]
5 611.03 1%9.89 3.30 T.88 31.07 46.00 ]
] 623.64 20.08 3037 4.58 28.03 46.00 ]
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FCCID: SV9-NYNEBASS

Date; 2013-11-28 Time: 19:51:25

0 Level (dBuW/m)

FCCPART15E
0B

40

L0

30

224,

3m Chamber
3m 27137
FCC PART 15
Temp:25.6" ;Humi: 5
Dick

Eluetooth speaker
DC 12V From Adapter
HYHNE EBass
8-DPFSE TX
Adapter 2

B

Test Mode 2441MH=

Cakle
Loza
(dB)

Eeading
{dBuV)

418. 612
Frequency (MHz)

806.

Data no. 295
Ant, pol. : HORIZCOWNTIAL

Emi=z=sion
Level Limits
{dBuV/m}) ({dBuV/m)

Margin
(dB)

1 159.88 10.36 1.71 8.1
2 177.44 8.97 1. 3.3
3 402.48 16.12 Z. 5.8
4 415.0% 16.30 2. 4.8
5 439.34 16.23 2. 5.2
8 623.64 20.08 3. 5.0

s

[T S ]

1y

20.18 43.50 23.32 Q
19.98 43.50 23.52 Q
24.78 46.00 21.21 Q
23.88 46.00 22.14 Q
24.38 46.00 21.684 Q
28.48 46.00 17.51 Q

1000
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FCCID: SV9-NYNEBASS

0 Level (dBul/im)

40

Date: 2013-11-28 Time: 19:56:05

FCCPART15B

S8

30

Fred.
[MH=)

[ S R T R LS B

-1 =1

[T R R I T

Lh o o O

o in L LY
[EER RE TS I T = IR FI & 1]

224, 418, 612, 8086,

Frequency (MHz)

3m Chamber Data no. : 300

int. pol. : HORIZONILL

3m 27
FCC PART 15 B
Temp:25.6" ;Huami : 56%;Press:101.52kPa
Dick

Bluetooth speaker

DC 12V From Adapter Input &4C 120V/60H=
HNYNE Bass

8-DPSK TX 2480MHz

Adapter 2

Ant. Cakble
Factor Loss EReading
(dB/m) [dB) (B

1.72 2.01 13, 43.50 23.81 Q
2.26 2.23  22. 46.00  23.15  Q
2.44  11.33  27.14 46.00 18.86 Q
2.71 7.27  24.70 46.00 21.30 Q@
2.63 17 26.%% 45.00 18.02 Q@
2.77 2 26.54 46.00  13.46

1000

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

0 Level (dBuVim) Date: 2013-11-28 Time: 19:59:23

FCCPART15E
-pB

Y e

30 224, 418, 612, 806, 1000
Frequency (MHz)

ite no. 3m Chamber Data no. =@ 301
is. / Ant 3m 27137 Ant. pol. : VERTICAL

FCC PARRT 15 B
In=. : Temp:25.6" Humi:56%;Pres=:101.52kPa
Dick
Bluetooth speaker
Power 1 DC 12V From Adapter Input AC 120V/60H=z
M/ : NYMNE Bass
Test Mode i B-DPSK TX 24EB0MH=z
Adapter 2

I
45
PR S

of

[ 1=
N
m
m
H

[ I I e o e B
T HOH e e e

[

Ant. Cakle
Fredq. Factor Loss Reading
(MHz) (dB/m) (dB) )

Remark

1 33.88 16.11 0.70 2.25 2a.08 40 .00 Q
2 43.58 10.52 0.84 13.23 24.58 40 .00 Q
3 135.73 11.38 1.59 9.43 22.40 43.50 21.10 Q
4 468.44 17.14 3.08 5.04 25,27 46.00 20 Q
5 591.63 ] 3.37 12.30 35.13 46.00 10 Q
& 630.43 7 3.48 g.99 32.64 46.00 13 Q

EST Technology Co.,Ltd Report No. ESTE-R1310001 Page 76 of 178



FCCID: SV9-NYNEBASS

1000 MHz — 18000MHz

EUT
Power
M/H
Test

0 Level (dBuvim)

Date: 2013-09-26 Time:; 09:00:39

FCC PART 15C PEAK

]

G0

z| FCC PART 15C AV

ﬁﬁmhﬂmmwwkuwmpfwﬂfHM:

v

1000 4400, 7800.

11200. 14600.

Frequency (MHz)

3m Chanber

3m ANT 1-1
FCC FART 13C PE&K

Tony

Eluetooth =speaker

DC 12V From Adapter Input AC

HYNE Bass
Mode : GFSE TX 2402MH=z
Adapter 1

Ant. Cakble Amnp

Temp:25.6" ;Humi: 56%;Fress:1

Data no. : 1

aAnt.

pol. : VERTICAL

120V/60H=

Emi==zion

Fredqg. Factor Loss Factor Reading Lewvel Limits Margin
(dBuV/m)} (dBuV/m) (dE)

(MH=z) {dB/m) (dE) (dBE) (dBuV)

6.62 34.18 103.37

11.77 31.81 51.68

180 11.77 31.81 39.68
T188.00 11.53 32.14 37.35
53 11.70 31.%2 33.92
10.93 33.08 32.42

40.1% 10.85 32.82 30.57

[

wnononoon
[NET ST B

14

oy
L k3L

42 -22.42
as 11.11
20 3.10
17 20.83

.87 22.33
15 21.85
72 25.21

Remark

18000

2. The emission lewvels that are
limit are not reported.

rk=: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
20d8 below the official

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

HoH

0o
[HE
H

WL RS

oy on

0 Level (dBulW/m)

60

Date: 2013-09-26 Time: 09:02:33

FCC PART 15C PEAK

(=]

= = FCC PART 15C AV

1000

Fredq.
(MH=Z)

4400, 7800, 11200, 14600,

Frequency (MHz)

3m Chamber Data no. : 2
3m AWNT 1-18G ant. pol. @ HORIZONTAL
FCC PRRT 15C FERE

Temp:25.6" ;Hami:56%;Pre=s=s:101.52kFa

Tony

Bluetooth speaker

DC 12V From ARdapter Input AC 120V/60H=z

NYNE Bass

GFSE TH 2402MH=z=

Ldapter 1

Ant. Cakle Lmp
Factor Loss Factor R
[dB/m) (dB) [dB)

Limits Margin
(dB)

27.81 6.62 34.18 101.31 101.36 0 -27.386
31.25 11.77 31.81 47.25 58.46 0 15.54
31.25 11.77 31.81 36.09 47 .30 )0 6.70
37.01 11.40 31.22 35.12 52.31 )0 21.88
38.2494 11.54 31.82 34.27 52.13 )0 21.87
41.88 93 33.08 32.42 52.15 )0 21.85
40.65 10.%0 33.66 30.85 48.74 )0 25.28

The emission levels that are 20dE below the official

limit are not reported.

Eemark

Feak
FPeak

13000

Lverage

Feak
FPeak
Feak
Feak

1. Emi=s=ion Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

EST Technology Co.,Ltd

Report No. ESTE-R1310001

Page 78 of 178



FCCID: SV9-NYNEBASS

Level
0

60

H = R

{dBu\m)

Date: 2013-09-26 Time: 09:04:02

FCC PART 15C PEAK

[

= | FCCPART 15C AV

Lil

™ ?]

W

1000

3m

Eluetooth

DC
NYNE
GFSE TX
Ldapter

fa00.

speaker

12V From Ldapter
Bass=

2441MH=

Input AC

(dBuV)

11200.
Frequency (MHz)

Data no.
pol.

Ant.

]

120V/60Hz

Emiszion
Reading Lewvel

Lim

(dBuV/m) (dBuV/m)

14600,

HORIZONTIRL

its

Margin
(dB)

180

Eemark

[¥ S LI O I B

o

32,12
31.90
731.90
43 31.53
03 34.32
52 32.382
32 33.34

[T

[ T S T S T S R S

o I e R W]

LT L T L R |

O nowa O LN

o Ll

-1

[ s ]

s LY LN

RS I S S |

L ka3

Emi=sion
The emissi

Level=

Antenna

Factor
20dB below

levels that are
limit are not reported.

Cakble

Lo=s=
the

official

oo

Anmp Factor + Reading.

EST Technology Co.,Ltd

Report No. ESTE-R1310001

Page 79 of 178
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0 Level (dBu\/m) Date: 2013-09-26 Time; 09:06:02

60

FCC PART 15C PEAK

[

£ FCC PART 15C AV
7

R D R e VDUV, (RS Y

1000

4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3m Chanber Data no. : 4

hnt., pol. : VERTICAL

etooth speaker

DC 12V From Adapter Input AC 120V/e0H=z
HYHNE EBass

GFSE TX 2441MH=z

Adapter 1

Ant. Cable Amp Emi=sion
Factor Loss Factor Reading Lewvel
(dB/m) (dB) (dB) (dBuV) (dBuV/

Margin Remark
(dB)

[T LT % I B

o

27.a80 34.12 103.25 103.40 0 -29.40 Feak
31.37 31.80 48.2% 59.83 )0 14.17 Feak
31.37 31.80 36.56 48.10 )0 5.80 Average
37.32 32.4% 36.06 52.40 )0 21.60 Feak
39.45 33.52 3Z.8% 50.21 )0 23.78 Feak
41.36 33.688 33.75 52.34 T74.00 21.886 Feak
40.28 33.03F 31.51 49 .68 74 24,32 Feak

Emi=zsion Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dE below the ocfficial
limit are not reported.
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0 Level (dBuWim)

Date: 2013-09-26 Time: 09:08:24

FCC PART 15C PEAK

Ma

60

FCC PART 15C AV

]

o

1000 4400, 7800, 11200,

Frequency (IMHz)

14600, 15000

its FEemark

3m Chamber Data no. 5
3m BNT Ant. pol.
FCC FARRT
Temp:25.6" ;Humi : 56%;Pre==:101.52kPa
Tony
Eluetooth speaker
DC 12V From Adapter Input AC 120V/60H=

I NYNE Bass

Test MHode GFSK TH 2480MHz
Ldapter 1
Ant Cable Amp Emi==ion
Freg Factor I Factor Reading Level Lim

(dB) (dBuV) (dBuV,/m) (dBu

1 6.71 107.51
2 12.44 31.87 47.15
3 12.44 31.87 35.14
4 1z. 31.98 37.00
5 11 32.43 35.5

] 10 33.08 31.70
7 10 33.45 30.63

+ Cable Loss
below the

Emi=zsion Level= Antenna Factor
The emission lewvels that are 20dB
limit are not reported.

Eemarks:

Margin
(dEB)

V/m)

-33.77 Feak
14.89 Feak
6.90 Lwverage
Z22.80 Feak
22.15 Peak
22.57 FPeak
25.39 Peak

- Amp Factor
official

+ Eeading.
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0 Level (dBu\im)

Date: 2013-09-26 Time: 09:10:32

FCC PART 15C PEAK

[

60

- | FCC PART 15C AV

% 1

=

1000 4400, 7800.

11200. 14600, 18000

Frequency (MHz)

3m Chamber
3m AWT 1-18G
FCC PART 15C PELK

lony

BEluetooth speaker
DC 12V From Ldapter
HYNE Bass

GFSK TX 2480MH=z

kdapter

M/H
Test

Mode

Fredq.

(MHZ) (dBuv)

1 6.71 34.03 102.72
2 12.44 31.87 48.75
3 : 12.44 31.87 37.05
4 .54 11.61 31.893 36.0%8
=1 .35 11.30 33.36 33.385
& 11.80 10.92 32.78 31.81
7 45 10.92 33.34 30.65

Level= Antenna Factor
The emiszion levels that are
limit are not reported.

Remarks:

Temp:25.6"' ;Humi:56%;Pre=s=s:101.52kPa

Input AC

Reading Lewvel

20dE below

Data no. &

ant. pol. : HORIZONTAL

120V/60H=z

Emi=s=sion
Limics Margin ERemark
[dBuV,m) (dBuV,/m) (dB)

102 oo 98 Feak
61 oo 29 Feak
49,01 00 4,939 Lverage
52 o]s] 21.8%9 Feak
50 oo 23.32 Feak
51.75 oo 22.25 Feak
48 .68 74.00 25.32 Feak

Cakle Loss
the

Amp Factor + Reading.
official
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FCCID: SV9-NYNEBASS

|
E
of

0o

L = I

2
Di
F
F
B

8]

Date: 2013-09-26 Time: 09:44:20

0 Level (dBuvim)

G0

1NEeexr

FCC PART 15C PEAK

FCC PART 15C AV

1000

Mode

4400, 7800, 11200.

Frequency (MHz)
Data no.

Ant. pol.

3m Chamber

3m ANT

Temp:25.6" ;Humi: 56%; Press:101.52kPa
Tony

Bluetooth speakerx
DC 12V From Adapter
HYHNE EBass

8-DPSK TX Z2402MH=z
Adapter 1

120V/6e0Hz

o]
[

Input

Emission
ing Level

Cakle
Lo=s
(dB)

AT
Factor R
(dB)

Limits
(dBuV/m) (dBuV/m)

14600.

Margin Remark

(dB)

[T AT LS B

o

27 6.62 34.18 103.47 T
31. 11.77 31.81 52.89 T
36.4 11.53 31.53 360.25 52.74 T
37.94 11.6% 31.83 34.5%9 52.2%8 7
41.77 10.82 33.26 32.70 52.13 7
39,83 10.8%7 33.0% 30.899 48.80 7

259.47 Peak
21.31 Peak
21.28 Peak
21.71 Feak
21.87 Peak
25.20 Peak

Emi==sion
The emi=ss=sion
limit are not reported.

Level= Antenna Factor +
level=s that are 20dE below

Cakle Loss - Emp Factor + Reading.
the official

18000
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0 Level (dBulim)

G0

Date; 2013-09-26 Time: 09:46:29

FCC PART 15C PEAK

ECC PART 15C AV

)

(AN}

1000

3m ABNT 1-18G
FCC PRRT 15C PERE

Bluetooth speaker
DC 12V From Adapter
NYME Bass

8-DESE TX 2402MH=
hdapter 1

Fa00.

11200, 14600,

Frequency (MHz)

Input AC

Data no.

ant.

22
HORIZCONTLL

120V/60H=

[ LI % T ]

=

o

6.682 34.18
11.77 31.81
11.40 31.22
11.47 32.17
10.87 34.57
10.87 33.08

Ry k3

1

o I I S ) |

(I

wr ki
L

97.57 T74.00 -23.57 Feak
52.23 T74.00 21.77 Feak
51.53 T74.00 22.47 Feak
50.55 T4.00 23.45 Feak
52.01 T4.00 21.5%8 Fezak
49.74 T4.00 24.28 Feak

1. Emission Lewvel= Antenna
The emission

limit are not reported.

lewvels that are

Factor

20dB below

Cakle Loss — Amp Factor + Reading.
the official

18000
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FCCID: SV9-NYNEBASS

0 Level (dBu\m) Date: 2013-09-26 Time: 09:53:01

FCC PART 15C PEAK

60

o c | FCC PART 15C AV

R e NTNIE | v

1000 4400, 7800, 11200. 14600. 18000
Frequency (MHz)

3m Chamber Data no. : 25

3m ANT 1-18G Ant. pol. : HORIZOMTAL
FCC PART 15C PERK
Temp:25.6" ;Humi: 56%;Pre=ss:101.52kFa

Tony

Eluetooth speaker

DC 12V From Adapter Input
HNYNE EBass

8-DPSK TIX 2441MH=z

120V/60HZ

=}
0

Ldapter 1

Margin Remark
[dB)

1 2T7.80 6.687 34.12 395.37 S6.12 T4 —-22.1:2 Feak
2 31 1 31.90 41.68 53.22 T4 20.78 Feak
3 36 31.57 34.70 51.23 T4 22.77 Feak
4 38 32.17 32.81 50.59 T4 23.41 Feak
5 41 2. 32.47 52.28 T4 21.72 Feak
] 40 33 31.14 48.54 T4 25.08 Feak

Remark=s: 1. Emission Lewvel= Antenna Factor + Cable Los=s - Amp Factor + Reading.
2., The emission lewvels that are 20dB below the official
limit are not reported.
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FCCID: SV9-NYNEBASS

M/E
Te=st Mode

1

[¥ S FUI 0% B B

o

0 Level (dBuV/m)

G0

Date; 2013-09-26 Time: 09:55:01

FCC PART 15C PEAK

o

. FCC PART 15C AV

MWW“W

=

1000

S T T T e O e T e O e

4400, 7800, 11200,
Frequency {MHz)
m Chanmber Data no.

Ant. pol.

m o0
=1
i<}
B

BEluetooth speaker

DC 12V From Adapter Input &4C 120V/60H=
HYNE EBass

E-DPSK TX 2441MH=z

REdapter 1

Lnt. Cakble LAmp Emis=sion

Factor Loss Factor Reading Level Limits
m) (dBaV/m)

(dB/m) (dEB) (dB) (dBuV)

27.80 6.67 34.12 985,88 100.03
31.37 12.07 0 47.66 58.20
31.37 12.07 0 34.76 46.30
36.585 11.40 8 35.63 52.70
38.14 11.61 76 34.3 52.35
41.54 10.81 33.50 32.40 51.35
40.13% 10.895 32.96 30.67 48.79

Za

VERTICAL

R B B3RS

N ki

14600.

Margin

(dB)

mooo L
[ Iy IO T e T I ¥

%]

18000

REemark

Feak
Feak
Average
Feak
Feak
Feak
Feak

2. The emission levels that are 20dE below the official
limit are not reported.

1. Emis=sion Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
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FCCID: SV9-NYNEBASS

0 Level ([dBuUV/m)

Date: 2013-09-26 Time: 09:57:09

FCC PART 15C PEAK

5]

G0

FCC PART 15C AV

=

I Ny

1000 7300,

11200, 14600, 13000

Frequency (MHz)

T Eluetooth speaker
DC 12WV From Adapter
NYNE Bass

8-DESK TX 2480MH=z
Adapter

Te=st Mode

Amp
Factor

{d=/m) (d=)

Input AC

Factor Reading Level
(dBuV)

Data no.
hnt. pol.

120V/60Hz

Emi==sion
Limits Remark

(dBuV,/m) (dBuV/m)

Margin
(dEB)

1 2 27 6.71 3 5.4
2 4396 31 12.44 3 4.1
3 4396 3 12.44 3 7 37 .0
4 664 3 12.02 32.20 36.8
5 333 3 11.5% 31.78 32.2
6 1446 41 10.983 32.88 32.3
T 17 4 10.92 33.34 31.1

[T

1w

[R5}

105.66 o -31 Feak
46.10 i 7 Lyverage
58.87 0 15 Feak
50.99 0 23.01 Feak
50.18 0 25,82 Feak
52.1%9 0 21.81 Feak
49,21 ] 24,78 Feak

Emi=zsion Lewvel
The emis=sion lewels that are

limit are not reported.

Antenna Factor + Cable Los=s - Amp Factor + R

20dB below the official

EST Technology Co.,Ltd
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Level (dBul/im)

Date: 2013-09-26 Time: 09:59:07

120

FCC PART 15C PEAK

G0

-

q = FCC PART 15C AV

1000 4400,

Chamber
3m ANT
FCC PART

3m

Eluetooth speaker

DC 12V From Adapter
NYNE Bass
8-DP3SE TX
Ldapter 1

2480MH=

2 12.44 31.97
3 11.40 31.z2:2
4 11.36 32.56
5 10.93 33.08
6 10.%2 33.34

FEemarks: 1. Emission Level= Antenna
The emiszion

limit are not reported.

7300.

Input LC

lewvels that are

11200.
Frequency (MHz)

14600, 18000

[RE]

[

Data no.

Ant. pol. HORIZONTLL

Temp:25.6"Humi : 56%;Pres=z:101.52kPa

120V/60Hz

Emission
Reading Lewvel Limit=z Margin ERemark
(dBuV) (dBuV,/m) (dBuV/m) (dB)

92,22 8 -24 Feak
41.16 53.12 20.88 Feak
35.45 52.864 21.38 Feak
33.82 51.25 22.75 Feak
3Z2.38 52.0%8 21.91 Feak
31.77 49,80 24.20 Feak

Factor + Cakle Loss - Rmp Factor + Reading.
20dB below the official

EST Technology Co.,Ltd
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0 Level (dBuvim) Date: 2013-11-27 Time: 13:00:39

FCC PART 15C PEAK

[

60

- FCC PART 15C AV

1000 4400, 7300, 11200, 14600, 13000
Frequency (MHz)

3m Chamber Data no. : 322
3m AWNT 1-18G Ant. pol. WVERTICAL

FCC PBART 15C FERK

Eluetocoth speaker

DC 12V From Adapter Input AC 120V/60H=z

: NYME Bass

Test Mode 1 GF3K TX
Adapter

2402MH=z
2

hnt. Cakle Amnp Emis=ion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
(MH=z) [dB/m) [dB) (dB) [dBuV) (dBuV,/m) (dBuV,/m) (dB)

1 oo 1 6.682 3 37 =30 Feak
2 oo 5 11.77 31.81 47.68 15.11 Feak
3 oo 5 11.77 31.81 35.%90 & Lverage
4 1] 4 11.56 32.04 33.10 19.1 24.84 Feak
5 ili] g 11.71 31.92 33.57 51.34 22.88 Feak
= ili] 0 11.26 35.22 31.07 45,91 28.09 Feak
T ili] g 10.93 33.08 32.42 52.1%5 21.85 Feak
8 04.00 g 10.52 34.70 32.00 46.10 27.890 Feak

Emis=sion Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.
The emiszion levels that are 20dE below the official
limit are not reported.

o
m
=
jatl
H
)
[
I

[ L=
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0 Level (dBuVIm)

60

Date: 2013-11-27 Time: 13:02:33

FCC PART 15C PEAK

]

FCC PART 15C AV

o

1000

Test Mode

W D B3 s

oy on

4400. 7800, 11200. 14600. 18000

Frequency (MHz)

3m Chamber Data no. 323
3m LNT 1-18G Lnt. pol., : HORIZCONWNTLL

FCC P&RT 15C PERE
Temp:25.6" ;Humi : 56%;Pre=s=s:101.52kPa

lony

Bluetooth speaker

DC 12V From Adapter Input AC 120V/60H=z

HNYNE Bass
GFSE TX 2402MH=z
2

Ldapter

Ant. Cable Amp Emi==ion

Factor Loss Factor Reading Level
(dB/m) (dB) (dBE) [dBuWV

)0 .61 6.62 34.18 100.31 100.36
)0 .25 11.77 31.81 45.25 56.46
)0 .25 11.77 31.81 34.6% 45.230
)0 51 11.87 32.28 36.37 51.07
0 .08 1l1.86 31.87 32.70 50.57
0 41.80 10.82 32.78 31.4%9 51.43
0 40.13 10.85 32.86 30.09 48.21

Limits Margin Remark
BuV,/m) (dB)

-26.36 Peak
17.54 Peak
g.10 Lverage
22.593 Peak
23.43 Peak
22.57 Peak
25.7%9 Peak

Emission Lewvel= Antenna Factor + Cable

The emission levels that are 20dE below

limit are not reported.

Loss - Amp Factor + Reading.
the official

EST Technology Co.,Ltd

Report No. ESTE-R1310001

Page 90 of 178
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0 Level {dBulimj) Date; 2013-11-27 Time: 13:04:02

FCC PART 15C PEAK

60

[}

FCC PART 15C AV

e e

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)

3m Chamber Data no. : 324

Ant. pol. : HORIZONIAL

)
[}
[}
[l
:rl
s )
=
I

= i
oy
mo0
=1
:rl
-

Bluetooth speaker
DC 12V From Adapter Input AC 120V/&0H=z
NYNE Bass
Test Mode : GFSE TX 2441MH=
hdapter 2

hnt. Cakle Rmp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) [dB/m) (dB) (dB) (dBuV) (dBuV/m) (dB ! (dB)

1 0 2 102.58 74 -28.73 Peak
2 7 1 45.33 74 17.13 Peak
3 7 33.44 54 .02 Lverage
4 7 1 33.55 74 24,27 Peak
5 18 1. 31.57 74 24.54 Peak
6 83 5. 3 74 27.18 Peak
7 76 2. 31 74 22.69 Peak

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Rmp Factor + Reading.

IThe emiszion lewvels that are 20dBE below the official
limit are not reported.

%]
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0 Level (dBulim) Date: 2013-11-27 Time: 13:06:02

FCC PART 15C PEAK

[gn]

G0

= FCC PART 15C AV

M*HWJMMhMﬁ“”VV¢AWNW”“J¥MMmmﬂMLwJWwa~JAw”h¢¢ﬁﬁanjﬂwuf

1000 4400, 7800, 11200. 14600. 18000
Frequency (MHz)

3m Chamber Data no. @ 325
3m ANT 1-18G Ant. pol., : VERTICAL

Temp:25.6"' yHumi:56%; Press:101.52kPa
Tonvy

Eluetooth speakerx

DC 12V From Adapter Input AC 120V/60H=
HYHNE EBass

GFSE TX 2441MH=z

Ldapter 2

Lnt, Cakle Lmp Emission
Fredq. Factor Loss Factor Reading Level Limictsz Margin Remark
(MHZ) [dB/m) [dB) (dB) (dBuV) (dBuV,/m) [dBuV,/m) (dB)

1 27.80 6.67 34.12 102.25 102.40 0 Feak
2 31.37 12.07 31.80 48.15 59.8% 0 : Feak
3 31.37 12.07 31.80 33.35 44,89 0 5.11 Average
4 36.64 11.48 31.42 34.18 50.88 10 23.12 Feak
5 38.53% 11.45 32.24 31.83 48,57 10 24.43 Feak
] 41.88 10.83 33.08 32.35 52.08 10 21.82 Feak
7 39.54 10.83 33.64 31.30 48.13 T74.00 25.87 Feak

Remark=s: 1. Emission Level= Antenna Factor + Cabkle Loss - Amp Factor + Reading.
2., The emission lewvels that are 20dEB below the official
limit are not reported.
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0 Level ([dBuv/m)

Date: 2013-11-27 Time: 13:08:24

FCC PART 15C PEAK

G0

FCC PART 15C AV

= &]

1000

3m ANT 1-18G
FCC PART 15C PERK
Temp:25.6"

Bluetooth speaker
b From Adapter
HYHNE Bass

GFS5E TX Z480MH=z

Ldapter 2

12V

M/
Test

Mode

Ant.

Factor

put AC

7300, 1

1200. 14600, 1300

Frequency (MHz)

Data n

ant.

LU

Emis=si

Factor Reading Lewel

sHumi :56%:;Fre=ss:101.52kPa

60H=z

Margin ERemark

i d=)

0 27.58 6.71 3
0 31.45% 12.44 3
0 36.68 11.47 3
0 38.14 11.61 31
0 41.67 0.81 33
0 40 83 33

Level=

Emi=s=sion

The emi=s=sion
limit are not reported.

Antenna Factor
lewvels that are

[

wr k3L oo L -

Cakbl
20dE bel

i -31.77 Feak
7 21.37 Feak
7 22.54 Feak
7 23.27 Feak
23.38 Feak
25.71 Feak

e Loss
4 the

hmp Factor + Reading.
official

0
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FCCID: SV9-NYNEBASS

Date: 2013-11-27 Time: 13:10:32

0 Level (dBu\Vim)

FCC PART 15C PEAK

60

M2

= FCC PART15C AV

W WWHWW m? )

1000

L I e I I e I

DC

o
[

7800, 11200,
Frequency (MHz)

14600,

Chamber Data no. 327
ANT 1-18G Ant. pol. HORIZCONIAL

etooth speaker

12V From Adapter 120V/60H=

Input AC

HYNE EBass
GFSE TX 2480MH=z

Adapter 2

1 27
z 31
3 3
4 3
5 3
& 4

FRemark=s: 1.

limit

Ant.
Factor
{dB/m)

Sl = I L T

Emi=s=si
The emis=ion

Emission
r Reading Lewvel Margin
7y (dBuV,/m) (dB)

Remark

58 34,03 101.72 101.88 0 -27.98 Feak
49 31.97 45, 76 0 16.24 Feak
49 31.597 35.04 10 0 7.00 Lverage
66 31.46 34.33 5 i} 23.05 Fezak
41 33.46 31.85 13 7 0 24.81 Feak
= 32.84 31.74 .65 7 0 22.385 Feak
zg 34,17 30.41 .37 7 0 27.83 Feak

Antenna Factor + Cabkle Loss - Amp Factor + Reading.
20dB below the official

Level=
level=s that are
are not reported.

13000
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0 Level (dBu\m) Date: 2013-11-27 Time: 13:44:22

FCC PART 15C PEAK

60

FCC PART 15C AV
T

[

3
!
)

1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
3m Chanber Data no. : 342

3m ANT 1-18G Ant. ol. : VERTICAL
Temp:25.6" Humi: 56%;Pre=s=z:101.52kFa

100Y

Eluetooth =speaker

DC 12V From Adapter Input AC 120V/60H=

HNYNE EBass

8-DPSK TX 2402MH=z

Adapter 2

Ant. Cakle Ampg
Fredq. Factor Loss Factor E its Margin ERemark
(MHz) (dB/m) (dE) (dEB) n) (dB)

1 27 .62 34.18 10 102 .47 7 0 -28.47 Feak
2 31 .92 31.85% 3 43,17 7 1] 24 Feak
3 38 .60 31.81 3 50.52 7 1] 23, Feak
4 38 .63 31.82 3 48.41 7 ] 5. Feak
5 41 2z 3:.32 3 50 7 ] 23, Feak
] 40 3 33.249 3 48 7 ] 5. Feak

Remarks: 1. Emis=sion Lewvel= Antenna Factor + Cable Loss - Amp Factor + BReading.
2. The emission lewvels that are 20dB below the official
limit are not reported.
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FCCID: SV9-NYNEBASS

oon

G0

ok

n

W s

0 Level (dBuVim) Date: 2013-11-27 Time: 13:46:33

FCC PART 15C PEAK

FCC PART 15C AV

1000

4400, 7800, 11200. 14600, 18000
Frequency (MHz)

Bluetooth speaker

DC 12V From Adapter Input AC 120V/60H=
NYHNE EBass

8-DPSK TX 2402MH=z

Adapter 2

27.81 6.62 3 98.52 98.57 —-24.57 Feak
31.22 11.8% 31 38.84 43,35 24.05 Feak
33.36 T 31.8 36.01 43,57 24.43 Feak
37.51 32.88 32.21 48 .50 25.50 Feak
3 4 34.18 31.20 47 .47 28.53 Feak
4 8 33.586 31.81 50.64 23.38 Feak

i
238.
268.
634.

2.

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dE below the official
limit are not reported.
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FCCID: SV9-NYNEBASS

Date; 2013-11-27 Time: 13:53:52

0 Level (dBuVim)

FCC PART 15C PEAK

60

FCC PART 15C AV

[
[#

il 5

1000 4400,

DC 12V From Adapter
HYHNE EBass
8-DPSK TX Z2441MH=z

Adapter 2

Fredq. Factorxr
(MH=z) [(dB/m)

7a00.

5ite no. 3m Chanber

Di=. Ant 3m ANT 1-18G

Limit FCC PART 15C PELREK

Env. / Ins. Temp:25.6"' Humi:56%; Fress:
Engineer Tonvy

EUT Eluetooth speakerx

Input

11200,
Frequency (MHz)

Data no. @ 34
Ant.

101.532KFa

Emizsion
Limits
(dBuV/m) (dBuV/m)

Margin
(dB)

18000

Remark

1 o0 27.60 6.67 34.12
2 : 00 31.52 12.52 31.8%9
3 T324.00 36.55 11.57 31.8%
4 9483.00 38.01 11.70 31.83
5 4379.00 41.77 10.82 32.88
] 69.00 40.78 10.8% 33.87

7,12 7 -23
19,70 74 24

34.3 $0.43 74,00 25,

32.45  50.23  74.00 25.7

31.47 51.28 74.00  22.72 Peak

30.14 47.94 74.00  26.06

Antenna
2. The emiss=sion
limit are not reported.

Factor + Cable Losz=s - Amp Factor + R
levels that are

20dE below the official

EST Technology Co.,Ltd

Report No. ESTE-R1310001
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FCCID: SV9-NYNEBASS

0 Level ([dBuv/m) Date; 2013-11-27 Time: 13:55:52

FCC PART 15C PEAK

60

FCC PART 15C AV

1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz)

3m Chanber Data no.

3m ANT 1-18G Ant. ol.

Temp:25.6" Humi:56%;Presz:101.52kFa

Bluetooth =peaker

DC 12V From Adapter Input AC 120V/60H=
M/ : NYHE Bass

Test Mode : 8-DPSE TX 2441MH=z

Ldapter 2

Ant. Cakble Amp Emi==sion
Factor Losz=s Factor Reading Level Limits Margin Remark
(dB/m) (dB) (dE) (dB)

1 67 34.12 0 -25.03 Feak
2 3 10.50 31.86 40.36 0 Z4.58 Feak
3 68 T 12.07 32.18 35.32 0 24,32 Feak
4 22 g8 11.5 32,32 32.17 7 0 24.81 Feak
5 14z g 10.%8 33.12 29.08 74.00 253.53 Feak
6 la= 3 10.%8 33.53F 29.87 74.00 2T7.13 Feak

Remarks: 1. Emission Level= Lntenna Factor + Cakle Loss - Lmp Factor + Reading.

2. The emizs=sion levels that are 20dE below the official
limit are not reported.
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FCCID: SV9-NYNEBASS

[ f:i Li
w

=]
i

]

EUT

Power

Te=st

Date: 2013-11-27 Time: 13:58:01

0 Level (dBuvim)

60

Lngineer

Mode

FCC PART 15C PEAK

FCC PART 15C AV

;hamrwM4»mﬁhvvﬂvwwuﬁﬁmﬁnmhhﬁﬁnxwwh‘ﬁr,%mffﬁ“aﬁkw¢mﬂkﬂﬁju\mj

g

1000 4400, 7a00.

3m Chamber
3m ANT

FCC ERET

In=. 10
Tony

Eluetooth speaker
DC 12V From ARdapter
HNYNE EBass
8-DPSK TX
Ldapter 2

Input AC

2480MH=

AT

Fredq. Factor Factor Readi

Ant.

11200.
Frequency (MHz)

Data no.
pol.

Tenp:25.6" ;Humi:56%;Pres=s:101.52kFa

14600,

120V/60Hz

Emi=z=sion
ng Level
[dBuV/m) (dB

Limits Margin

(dB)

18000

Remark

(MHz) (dB/m) (dB) (dB) (dBuV)
27.58 6.71 03 104.40
31.47 12.37 .98 36.75
36.57 11.58 .87 33.40
38.07 11.87 .85 30.51
41 10.21 .54 30.26
4 10.85 .96 30.80

3.
3.
3.

[ S Y

1%

o on
wa o

ia k3 k3 N

(S

o

0 -30.68

0 25.37

0 24.41

0 25.74
1.00 24
74.00 24

Level= Antenna Factor +
2. The emis=zion lewels that are

limit are not reported.

1. Emi=sion

20dB below

the official

Anmp Factor + R

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

Date: 2013-11-27 Time; 14:02:00

0 Level (dBul/m)

FCC PART 15C PEAK

60

FCC PART 15C AV

il
|

W

WW

1000

Mode

4400.

3m Chamber

0l

3m AWNT 1-1
FCC PRRT 15C FELE

7800.

1

1200. 14600,

Frequency (MHz)

Data no.

Ant. p

()
b

8
HORIZONTAL

Temp:25.6" Humi:S56%;Press:101.52kPa

BEluetooth speaker
DC 12V From Adapter
NYNE Bass

8-DESE TX 2450MH=
Ldapter 2

ant.
Factor
(dB/m)

Cakle
Lo=z=s Facto
(dB)

34

Input &C

L WS

s L R

27.58 71 34.03
30.77 10.79 31.68
35.72 11.48 32.39
38.12 g 31.7%
41.68 2 33.1%
40.32 3 33.13

-1

[y
oy oy N kg

DO D L D Lo
L

nokaowa foon R

oL

-1 B Lo

[RER]

OH=

Margin
"m) (dB)

f1:4
-1

[T ST % R T L )
Db Wb noon N

L D e Lo

ST T R ]

s

18000

Remark

Feak
Feak
Feak
Feak
Feak
Feak

Emi==sion
The emission
limit are not reported.

Level= Antenna

levels that are 2

Factor

0dB

Cakle Loss -

bel

Lmpy Factor

7 the official

+ EReading.

EST Technology Co.,Ltd

Report No. ESTE-R1310001

Page 100 of 178



FCCID: SV9-NYNEBASS

18000MHz — 25000MHz
0 Level (dBuVim) Date: 2013-09-26 Time: 08;20:05

FCC PART 15C PEAK

o0 FCC PART 15C AV

SR DT P —

ﬁ
t

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)

5ite no. : 3m Chamber Data no. : 11

Dis. / Ant. : 3m EWT ABWVOE 18G Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEREH

Enwv. In=. : Temp:25.6" ;Humi:56%;Pre=s=s:101.52kPa

Engineer v

EOT Bluetooth =speaker

Power : DC 12V From Adapter Input AC 120V/60H=z
M/ : NYHNE Bass
Test Mode : GFS5E T¥ 2402MH=z

Adapter 1

Ant. Cakle Amp Emis=sion
Fredg. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MHZ) (dB/m) [dB) [dB) V) (dBuV/m) (dB ) =1=3]

Eemarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission lewvels that are 20dE below the official
limit are not reported.
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FCCID: SV9-NYNEBASS

Ln T e I I R o B e B )

o

Mode

Date: 2013-09-26 Time; 09;22:18

0 Level (dBuV/m)

FCC PART 15C PEAK

G0

FCC PART 15C AV

1 EW
T L

18000 19400,

3m Chamnber
3m ANT ABCVE 188G

FCC PART 15C PE&K

1ony

Bluetooth speaker
DC 12V From Adapter
HYHNE EBass

GFSE TX 2402MHz
Adapter 1

Lnt. Cakble Lnp
Fredq. Factoxr Loss Factor
[MH=z) (dB/m) (dB) (dB)

20800.

Input AC

22200, 23600,

Frequency (MHz)

Data no.

Ant. pol.

120V/60Hz

Emi=s=sion
Reading Lewvel Limics
(dBuV) (dBuV/m) (dBuV/m)

Margin Remark

(dB)

[

46.10 35.51 47 .85 26.15 Feak
45,77 34,53 43.41 25.58 Fezak
rks: 1. Emis=sion Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.

25000
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FCCID: SV9-NYNEBASS

0 Level (dBuvim) Date: 2013-09-26 Time: 09:24:24

FCC PART 15C PEAK

G0

FCC PART 15C AV
1 aﬁmmvdwﬂkﬂﬂwmﬂwﬁmf

18000 18400. 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chamber Data no. : 13

3m ANT LBCVE 188G Ant. pol. : WERTICRL
FCC PART 15C PELK

Temp:25.6"' )Humi:56%;Press:1101.52kPa

lony

Bluetooth speaker

DC 12V From Adapter Input AC 120V/e0H=z
NYNE Bass

GFSE TX 2441MH=

Ldapter

Ant. Cakble Amp Emi==sion
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MHZ) [dB,/m) (dB) [dB) [dBuV) (dBuV,/m) (dBuV,/m) [dB)

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + E
2. The emission lewels that are 20dB below the official
limit are not reported.
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FCCID: SV9-NYNEBASS

EUT

Fower

M/H
Test

0 Level (dBuVm)

Date; 2013-09-26 Time: 09:26:30

FCC PART 15C PEAK

60

FCC PART 15C AV

18000

Ins.

gineer

Mode

19400, 20800. 22200,

Frequency (MHz)

Chamber Data no.
3m LMT ABVOE 18G Ant. pol.
FCC PART 15C PELY

Temp:25.6" ;Humi:56%;Press:101.52kPa

10Ny

3m

Bluetooth speaker
DC 12V From Adapter
HYHNE Bass

GFSE TX 2441MH=z
Ldapter 1

Input AC 120V/60H=

Emi==sion
Reading Lewvel
{dBu

23600,

HORIZCOHNTAL

Margin
(dB)

Remark

25000

45.22 18.30 35.88 16.82 44.46 T
46.20 20.0 35.94 5.53 45.85 T

0o 22.54
0o 28.15

Emiszion

The emission
limit are

Factor +

20dB

Level= Antenna
levels that are
not reported.

below

Cakle Loss - Amp Factor + Eeading.
the official

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

0 Level (dBu\//m) Date: 2013-09-26 Time: 09:28:38

FCC PART 15C PEAK

G0

FCC PART 16C AV
1WWLMW

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)

3m Chamber Data no. : 15

3m LWT ABVCE Ant. pol. : HORIZONIAL
FCC PART 15C PERK
Temp:25.6" ;Humi : 56%;Press:101.52kPa

ony

Eluetooth speaker

DC 12V From Adapter Input AC 120V/60H=z
HYNE EBass

GFSE TX Z2480MH=z

Adapter 1

Ant. Cakle Amp Emission
Freq. Factor Los= Factor Reading Lewvel Limits Margin Eemark
(MH=z) (dB/m) (dB) (dB) [dBuV) [(dBuV/ (dB)

Remarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission lewvels that are 20dE below the official
limit are not reported.
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FCCID: SV9-NYNEBASS

ERCNE NSl
iH e

o
S K]
o

e
=0
s B
=

1

0 Level (dBuWim)

Date: 2013-09-26 Time: 09:30:44

FCC PART 15C PEAK

60

NN STRY i i

FCC PART 15C AV

18000

Mode

19400. 20800,

22200.

Frequency (IMHz)

3m Chamber
3m ANT LBOVE 1BG

FCC PBART 15C FERK

Temp:25.6" ;Humi:56%; Press:

Bluetooth speaker
DC 12V From Adapter
NYNE Bass

GFSK TX 2480MHz
Adapter

Input AC

Feading Level

Data no.
Ant. ol.

101.532kFa

120V/60Hz

Emission

Limits
(dBuV,/m) (dBuV/m)

23600. 25000

Emission
The emi=ssion
limit are

Lewvel= Antenna

not reported.

Factor +
levels that are

Cakle
20dE below

Loss - Amp Factor + R
the official

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

0 Level (dBuYim)

Date: 2013-09-26 Time: 10:05:18

FCC PART 156C PEAK

60

FCC PART 15C AV

13000 19400,

Chamnber
3m ANT ABCOVE 18G

FCC PRET 15C FELE

3m

Bluetooth speaker
DC 12V From Ldapter
HNYNE Bass

8-DPFSK TX 2402MH=z
Adapter 1

Mode

Test

Cakle
Lo=s=
(dB)

Ant.
Factor
(dB/m)

Fiicie
Fredq.

(MH=z) (dE)

A L
BT
M

FEemarks: 1. Emission Lewvel= Antenna
2. The emission levels that are

limit are not reported.

20800,

Input AC

Factor R

Factor +

22200,
Frequency (MHz)

23600, 25000

Data no.

Ant. ol.

Temp:25.6' ;Humi:56%;Fre=z=s:101.52kFa

120V/60H=

Margin Remark

(dB)

Cakle Loss - Rhmp Factor + Reading.
20dE below the official

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

0 Level ([dBuvim) Date: 2013-09-26 Time: 10:07:26

FCC PART 15C PEAK

G0

FCC PART 15C AV

s ™ ket

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)

2

u

3m Chamber Data no.
3m ANT ABVCOE 18G Ant. pol. : HORIZONIAL
FCC PART 15C PERE

Tenmp:25.6" )Humi:56%;Fres=s:101.52KkFa

LONY

Bluetooth speaker

DC 12V From Adapter Input AC 120V/60H=
NYNE Bass=

8-DPSE T¥ 2402MHz

Adapter 1

Ant. Cakble Lmp Emi=s=sion
Fredq. Factor Loss Factor Reading Lewvel Limictz Margin Remark
[MHz) [dB/m) (dB) (dB) [dBuV) (dBuV,/m) (dBuV,/m) (dB)

18553.00 44.%95% 17.99 35.47 1g8.06 45.53 74 28.47 Feak
2 20569.00 46.04 19.949 36.18 17.32 47.12 74 26.88 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission lewvels that are 20dB below the official
limit are not reported.

&%)
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FCCID: SV9-NYNEBASS

0 Level (dBuv/m)

Date; 2013-09-26 Time: 10:09:32

FCC PART 15C PEAK

60

FCC PART 15C AV

|

O O e A I

18000

Te=t

Mode

19400,

3m Chamber

3m ANT B
FCC PAET 1

20800,

22200, 23600,

Frequency (MHz)

BVOE 18G

15C FERK

Data no. 33
Lnt. pol. HORIZOMTAL

Temp:25.6" Humi:56%;Fres=s:101.52kFa

Bluetooth
DC
HYHNE EBass
8-DFSK TX
Adapter

12V From Adapter

speaker

2441MH=

Input &C

Eeading Lewvel

120V/60Hz

Emi==sion
Limits Eemark

(dBuV,/m) (dBuV/m)

Margin
[dB)

45.31 74.00 28.86% Feak
46.67 74.00 27.33 Feak

Lnt. Cakle Amp

Factor Loss Factor
) [dB/m) (dB) [dB) {dBuWV)
00 4g.06 19.77 36.52 1&.00
00 4£.00 20.35 35.35 15.87
Emi=zsion Level= Lntenna
The emisszicon lewvels that are

limit are not

reported.

Factor + Cakle Loz=s - Lmp Factor + Reading.

20dE below the official

25000

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

0 Level (dBuW/m)

Date; 2013-09-26 Time: 10:11:42

FCC PART 15C PEAK

60

FCC PART 15C AV

wAhwwwmh»ﬂwmmwmHm,wﬂlwduM4N~vwﬂ"JLMMaH%JMMHJJ“”L“””hWWMnwﬂw*u;v*vwﬂﬁhﬂ

'y

13000 19400,

20800, 22200, 23600, 25000

Frequency (MHz)

Site no 3m Chamber Data no. : 34
Dis. Ant 3m LNT ABCOVE Ant. pol. VERTICLL
Limit FCC PART 15C FERE
Envw. ns. Temp:25.6" ;Humi : 56%;Press:101.52kPa
g Tony

EUT BEluetooth speaker
Fower DC 12V From Adapter
M/H HNYMNE Bass

Test Mode 5-DP3K TX 2441MH=z

Adapter 1

Emi=z=ion
Limits
fm) (dBuV/

Margin

FEemarks: 1. Emi=ssion Lewvel=
The emission
limit are

Antenna
lewels that are
not reported.

Factor + Cakle Loss - Amp Factor + Reading.
20dB below the official

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

| e T i Y G e B W5

1= m
=
=

L

Mode

0 Level (dBu\im)

Date: 2013-09-26 Time: 10:13:49

FCC PART 15C PEAK

60

FCC PART 15C AV

JAFwvMLv#*w1JwHH4LHw“*kﬂwMmn4MN*fJ$~mA_EMk_*«mmuJufamwnmmwﬁruﬁxuvﬁmfﬂuhwvw

18000 18400,

o. 3m Chamnber
Lnt 3m LT ABOVE 18G

C PERE

FCC PFART 1

Bluetooth speaker
DC

137
NYHNE Eass
E-DF3E TX
Adapter 1

2480MH=

From Adapter

20800,

22200, 23600,

Frequency (MHz)

Temp:25.6' ;Humi : 56%; Press

Input

i

Reading Level
(dBuv)

Data no. : 35

Ant. ol .

:101.52kFa

120V,/60Hz

Emi==sion
Limits
(dBuWV,/m) (dBuV,/m)

Margin
f=1=3]

25000

FEemark

Feak
Feak

Remarks: 1.

Emiz=sion

The emi=zsion

Level= Antenna
lewvel=s that are

limit are not reported.

Factor +

o ]

[ S I Y]

Cakle Loss - Amp Factor
20dE below the official

Reading.

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

Date: 2013-09-26 Time: 10:15:56

0 Level (dBuWim)

60

FCC PART 15C PEAK

FCC PART 15C AV

MW1M M

18000

M/
Test

Mode

19400.

Chamber
ABVOE 18G

15C FERK

3m
3m ANT

FCC ERRT

20800.

22200.
Frequency (IMHz)

23600, 25000

Data no. 36

Ant. pol. : HORIZONTAL

Temp:25.6" ;Humi:56%;Press:101.52kFa

1lony

Bluetooth speaker
DC 12V From Adapter
NYNE Bass

8-DPSE TX Z2480MH=z
Adapter

Input

i

12

Emission
Reading Lewvel Limits Margin Remark
[dBuV) (dBuV/m) (dBuV/m) (dB)

16.459 45.57 T4.00 28.43 Feak
16.80 47.81 T4.00 26.18 Feak

1. Emis=sion
2. The emission

Lewvel= Antenna

limit are not reported.

levels that are

Factor + Cabkle Loss - amp Factor + Reading.
20dB below the official

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

0 Level (dBuW/m)

60

Date; 2013-11-27 Time: 13:21:05

FCC PART 15C PEAK

FCC PART 15C AV

aﬁHﬁhMMJJMH@wM$¢vaf
MWM

13000

19400. 20800. 22200. 23600.
Frequency (MHz)

3m Chamber Data no. : 332
3m ANT ABVOE 18G Ant. pol. HORIZONWNIAL

FCC PART 15C PERK
Temp:25.6" ;Humi:56%;Press:101.52kFa

lony

Eluetooth speaker
DC 12V From Adapter Input AC 120V/e0H=z
HYNE Bass
GFSE TX 2402MH=z
2

Adapter

Lnt. Cakle Amp Emis=ion
Factor Loss Factor Reading Lewvel Limits Margin
{dB/m) (dB) (dB) [dBuWV) f (dB)

25000

FRemark

Feak
Peak

Emizgsion Lewvel= Antenna Factor + Cakle Loss - Lmp Factor
The emission levels that are 20d4E below the official
limit are not reported.

+ Reading.
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FCCID: SV9-NYNEBASS

" Level {dBulim) Date: 2013-11-27 Time: 13:23:09

FCC PART 15C PEAK

60 FCC PART 15C AV
ﬂNfvﬁHhMNhLw%w*“mMm#uHwH#mWwwwwiJMMNNWWﬂNWMMMmMJﬁMAhﬁﬂWMNHNw%*VvaMWM
018000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chamber Data no. : 333

3m LT ABOVE 18G Lnt. pol. : VERTICAL
FCC PART 15C PELK
Temp:25.6' ;Humi :56%;Pre=s=s:101.52kPa

Alne

etooth speaker

DC 12V From Adapter Input &C 120V/60H=z
NYNE Bass

GFSE TH 2402MH=z

Ldapter 2

Ant. Cable Amp Emi=sion
Fredqg. Factor Loss
[MH=) (dB/m) (dB)

Remark

Eemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.
2. The emission levels that are 20d4dE below the official
limit are not reported.
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FCCID: SV9-NYNEBASS

Level (dBulim)

Date: 2013-11-27 Time: 15:25:05

120

FCC PART 15C PEAK

60

FCC PART 15C AV

ﬁM

18000

o
Limit
:'

T

Te=st Mode

Freq.
(MH=z)

15400,

Chamber
3m LBOVE
FCC PART 15C PELRE

Temp:25.6"' Hami:56%

3m

-

AL

lTony

Bluetooth speaker
DC 12V From Adapter
HYHNE Bass

GFSEK. TX 2441MH=

Ldapter 2

aAnt.
Factor
(dB/m)

20800,
Frequency (MHz)

Data no.

aAnt.

sPres=:101.52kFa

Input &4C

ing Level

[dBuv) ) (dBuWV,/m) (dBuV,/m)

22200,

pol.

23600,

[¥3]
[¥3]
b

vERIT T AT,

120V/60HzZ

Limits Margin

(dB)

25000

Remark

3}

[

[

Emi==sion
The emi=ss=sion

Level= Antenn
levels=s th

a Factor +
at are

limit are not reported.

Cakle Los=s -
20dE below

the official

Lmp Factor + R
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FCCID: SV9-NYNEBASS

0 Level (dBu\im) Date: 2013-11-27 Time: 13:27:55

FCC PART 15C PEAK

60

FCC PART 15C AV

" EW

18000

19400. 20800. 22200. 23600. 25000
Frequency (MHz)

3m Chanber Data no. @ 335
3m ANT ABVCE 18G Ant. pol. : HORIZONIAL

FCC PART 15C PELEK
Temp:25.6" Humi:56%;Fress:101.52kFPa

Tony

Bluetooth speaker
DC 12V From Adapter Input AC 120V/e0H=z
HYNE Bass

GFSK TH 2441MH=z
Adapter 2
Ant. Cable Amp Emi==sion

Reading Lewvel

Eemarks:

Emi=ssion Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dB below the official
limit are not reported.
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FCCID: SV9-NYNEBASS

Date: 2013-11-27 Time: 13:29:55

0 Level (dBuvim)

FCC PART 15C PEAK

G0

FCC PART 15C AV

2um“#f“4JwvM#4hHWF**”u”LhJMML"TﬂMVﬂ“qAP_#

18000 19400, 20800.

22200, 23600,

Frequency (MHz)

51 3m Chanber
Di 3m ANT ABVCE 18G
L FCC PART 15C PERK
E Temp:25.6" Humi: 56%;Press:10
E Tony
E Bluetooth speaker
P DC 12V From Adapter Input AC
[ HYMNE Bass
T GFSE TX Z2480MH=z
Adapter 2
Ant., Cakle Amg
Factor Lozs Factor R
[dB,/m) (dB) (dB)

Factor
1 lewvels that are
limit are not reported.

Remarks:

b

20

Data no. 336
Ant. pol. HORIZCONTAL
1.52kFa
120V/60Hz
Emiszion
Limits Margin Remark
F/m) (dBuV,/m) (dB)
74.00 29.20 Feak
26.26 Feak

+ Cakle Loss - Rmp Fact + Reading.

dE below the official

25000
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FCCID: SV9-NYNEBASS

0 Level (dBu\im)

Date: 2013-11-27 Time: 13:31:11

FCC PART 15C PEAK

60

FCC PART 15C AV

LwM¢wwwuHJHUuPhJﬂjLvwﬂmwMmhmfﬂN¢h~*“h“4fwmﬁ¢mM#u#*AM“ﬂMﬂhN“f

18000

19400,

m Chamber

m ANT ABOVE 1
FCC PART 15C PEREK
Temp:25.6' ;Humi:56%

Lony

[RE ]
K5}
0l

Bluetooth speakerx
DC 12V From Adapter
HYHE EBass

GFSE TX 2480MH=z
Adapter 2

20800, 22200, 23600, 25000
Frequency (MHz)

Data no.
Ant. pol.
sPress:101.52kPa

Input AC 120V/60H=z

Emizssion

Factor Loss Factor Reading Level Limits Margin ERemark
[dBuV) (dBuV,/m) (dBuV,/m) [dB)

Remarks: 1.

Emi=z=sion
The emi=z=sion
limit are

Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
level=s that are 20dB below the official
not reported.
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FCCID: SV9-NYNEBASS

0 Level ([dBuvim)

Date: 2013-11-27 Time: 14:08:00

FCC PART 15C PEAK

G0

FCC PART 15C AV

AwMﬂﬂk“”4vﬂulvumeWNhﬂmﬂyq¢ﬁgwuHmhﬁNwmHJ#4mﬂﬂwﬁaﬁnﬂﬂaﬁwwﬂhﬁwwmmmww

18000 19400,

3m Chamber
3m ANT LABOVE 18G

FCC PRET 15C PERK

Tony

Eluetooth speaker
DC rom Adapter
HYHNE EBass

8-DPSK TX 2402MH=z
Ldapter 2

12V

Ant., Cakbkle Amp
Freg Factoxr Loss Factor
[MHz) (dB/m) [dB) (dB)

20800.

Input AC

22200,
Frequency (MHz)

23600, 25000

Data no. 352
Ant. pol. VERTICAL

Temp:25.6" ;Humi:56%;Pres=s:101.52kPa

120V/60H=

Emission
Reading Lewvel Limits Margin ERemark
(dBuV) (dBuV/m) (dBuV/m) (dB)

Antenna

limit are not reported.

1 lewel= that are

Factor + Cable Loss - Amp Factor + BReading.
20dB below the official

EST Technology Co.,Ltd
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0 Level ([dBuWVIm)

Date: 2013-11-27 Time: 14:10:10

FCC PART 15C PEAK

60 FCC PART 15C AV
1W¢WW¢
e T LU Ly T e
0 18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3m Chamber Data no 353
3m LNT LBVCOE 136 pol HORIZONTAL

Test Mode

Freq.
(MHz)

FCC PART 15C PERE

Temp:25.6" ;Humi:56%;Press

Bluetooth speaker

/] From Rdapter Inpu
NYNE Bass
BE-DPSK TX Z40ZMH=z

Adapter 2

Ant. Cable Amp
Factor Loss
(dB/m) (dB) (dB)

Factor Reading Lewvel

Emi==ion

limit are not reported.

20dB below

Emi==sion Lewel= Antenna Factor + Cable Loss - Lmp Factor + Reading.
2. The emission levels that are

the official

EST Technology Co.,Ltd
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I
3 8

| I e i o B e A W7
"o o
L = I
b
-
m
H

i

Fower

0 Level (dBuvim)

G0

Date: 2013-11-27 Time: 14:12:22

FCC PART 15C PEAK

FCC PART 15C AV

T,

W PM
e e g g

18000 19400, 20800,

Frequency (MHz)

3m Chamber

3m ENT REVCE
FCC PRRT 15C PERE
Temp:25.6" Humi:S56%;Press

1lony

Lnt.

Bluetooth speaker

DC 12V From Adapter
HYNE Baszs
8-DPSK TX
Adapter

Input AC

2441MH=

Eeading Lewvel

22200,

Data no.
pol.

(dBuV/m) (dBuV.,/m)

23600,

()
o

HORIZONTAL

120V/60H=

Emiszsion

Limits Margin Eemark

(dB)

MHz) (dB/m) (dB) (dB) (dBuv)
00 45.44 18.58 35.87 16.31 44,48
00 46.05 19.7% 36.48 15.10 44 .48

1

Feak
Feak

o

[N S ]
wr o

Emis=zion Lewvel= Antenna Factor + Cable

The emis=zion lewvels that are
limit are not reported.

20dEB below

Loss - Lmp Factor +

aofficial

Reading.

25000

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

0 Level (dBu\im) Date: 2013-11-27 Time: 14:15:00

FCC PART 15C PEAK

60

FCC PART 15C AV

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chamber Data no. 355

3m ANT ABCOVE 18G Ant. pol. VERTICAL
FCC PRRT 1:5C PERE

Temp:25.6" )Humi:56%;Press:101.52KkPa

Iony

BEluetooth speaker

DC 12V From Adapter Input AC 120V/&60H=z
HYNE EBass

E-DPSK TX 2441MH=z

Adapter 2

Ant
Freqg. Factor Margin ERemark
(MH=z) [dB/m)

()

Eemark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dB below the official

limit are not reported.
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0 Level (dBuVim) Date: 2013-11-27 Time: 14:16:56

FCC PART 15C PEAK

60

FCC PART 15C AV

I,

1 ﬁWWM

15000

Test Mode

19400, 20800, 22200, 23600, 25000

Frequency (MHz)

m Chamber Data no. : 356

(] G Ant. pol.

vERLLILAL,

m

ANT ABOVE 1
FCC PBA&RT 15C PERE
Temp:25.6" ;Humi : 56%;Pre=s=s:101.52kPa

10ny

Eluetooth speaker

DC 12V From Adapter Input AC 120V/60H=
HYNE EBass

§-DPSK TX Z4B0MHz

Bdapter 2

=)
=)

Ant. Cakble Amp Emis=ion
Factor Loss Factor Reading Lewvel Limit=s Margin Remark
(dB/m) (dEB) (dEB) (dBuV) (dBuV/m) (dBuWV/m) (dEB)

FRemarks:

Emis=sion Level= Antenna Factor + Cabkle Loss - Amp Factor + Reading.
The emission lewvels that are 20dB below the official
limit are not reported.
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0 Level (dBu\m)

Date: 2013-11-27 Time: 14:18:00

FCC PART 15C PEAK

60

FCC PART 15C AV

I

N1WM

18000 19400,

3m Chanber
3m ANT ABVCE 18G

FCC PART 15

Tony

Bluetooth speaker
DC 12V From Ldapter
HNYNE Bass

8-DESK TX 2480MH=z
Adapter 2

Test Mode

20800,
Frequency (MHz)

Temp:25.6" Humi:56%;FPreas

22200,

23600,

Data no. 357
Ant. pol. HORIZONTAL

Input AC

120V/60HZ

Emiz=sion

Reading Lewvel

HMargin Remark

(dB)

LS )

Lnt. Cakle Amp
Freqg Factor Loss Factor
(MH=z) (dB/m) [dB) [dB) [dBuV)
1 18189.00 17.55 35.17 18.
2 19666.00 19.30 36.42 16.
Femark=s: 1. Emission Level= Antenna
2. The emission levels that are

limit are not reported.

Factor + Cakle Loss - Amp Factor + Reading.

20dB below

the official

25000

EST Technology Co.,Ltd
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9. BAND EDGE COMPLIANCE

9.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209, all
the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at least
20dB below the fundamental emissions, or comply with 15.209 limits.

9.2. Block Diagram of Test setup

ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

f—————3 METERS

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURN TABLE | g METER
(L) (W) H) WOOD)

GROUND PLANE

9.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate
360 degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4

meters to find out the maximum emission level. Both horizontal and vertical polarization of the
antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of emissions

(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

9.4. Test Result

EUT: Bluetooth speaker
M/N: NYNE BASS
Power: DC 12V From Adapter Input AC 120V/60Hz
Test date: 2013-09-26~2013-11-29 Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode (Hopping On & No Hopping)
Pass
Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average level
is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency which no

limit, the limit on plots is automatically generated by the software, it's not fundamental
limit, we can't remove it.
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9.5. Test Data

" Level (dBuW/m)

Date: 2013-09-26 Time: 09:16:06

(%]

FCC PART 19(\PEAK

60

FCC PART50 AV

et

2300

2344,
Frequency (MHz)

2322.

3m Chamber Data no.

3m ANT 1-18G Ant.
FCC PRRT 15C PEREK
Temp:25.6" ;Humi:56%;Press:101.52kPa

1ony

Eluetooth speaker
DC 12V From Adapter
NYNE EBass

GFSE TX 2402MHz (No

Ldapter 1

Input &4C

Hopping)

Cakle
Loss
(dB)

Arog
Factor
(dB)

Reading Lewvel

(dBuV)

pol.

Emi=sion

2366,

120V/60H=

Limi
(dBuV/m) (dBuV/m)

2388, 2410

ts Margin Eemark

B k3
[ T )

27.70 6.368 34.22 46.86 46.70
27.64 6.62 34.1% 41.46 41.53
27.681 6.62 34.18 108.86 108.91

FRemarks: 1.

Emis=sion Lewvel= Antenna Factor +
The emizsion levels that are

limit are not reported.

Cakle Loas
20dB bkelow

the

- Amp Factor + Reading.

official
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Te=st

0 Level (dBuvim) Date: 2013-09-26 Time: 09:18:30

(S5}

FCC PART 150 |PEAK

60

FCC PART[1EQ AV

1 UMN#JJJ
SRR NS PP W PRSP ISP T ROV | P S0 PP YR AP SO S RPN YN -

2300 2322, 2344, 2366. 2388,
Frequency (MHz)

3m Chamber Data no. : 10
3m ANT Ant. pol. : HORIZCONTIAL

FCC ERERT
Temp:25.6" ;Humi:56%;Pres=s:101.52kFa

lony

Eluetooth speaker
DC 12V From ARdapter Input AC 120V/&0H=z
HNYNE EBass

HMode 1 GFSKE TX 2402MHz (No Hopping)

Ldapter 1

Lnt. Cakle Rmp Emiz=ion
Factor Loss Factor Reading Lewvel Limits HMargin
[dB/m) (dB) (dB) [dBuV) (dBuV/m) (dB

2410

Remark

[ R O I

27.70 8.586 22 43.58 43 .60 30
27.64 6.82 13 40.55 40 .62 33
27.81 6.82 18 102.39 102.44 —-ZE

Feak
Feak
Feak

Eemarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.

2. The emis=zion lewvels that are 20dB below the official
limit are not reported.
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Date: 2013-09-26 Time: 09:12:30

0 Level (dBuUVim)

FCC PART 15C PEAK

G0

FCC PART 15C AV

24745

BEluetooth
LC
M, : NYHNE EBass

speaker
12V From Adapter
Test Mode GFSE TX 2480MHz (No
Adapter 1

Cakle
Lozsa
(dB)

Amp

2l
H
m

fiw])
r
w
0
ot
[n]

t]

(MH=z) (dB/m) (dB)

1 2479.85 27.58 6.71 34.03
2 2483.50 27.58 6.71 34.03
3 2483.98 27.58 6.71 34.03
4 2485.43 27.58 6.71 34.03

FEemark=s: 1. Emission Lewvel=

The emi=zs=sion
limitc are not reported.

2485,

Input AC

Factor Reading Lewvel
[dBuV)

Antenna Factor +
lewvel=s that are

2480, 24885,

Frequency (MHz)

Data no.
e pol.

Ant. : HORIZCNTRL

120V/6e0Hz

Hopping)

Emiszion
Limits Margin ERemark

Sm) (dBuaV/m) (dB)

(dBuy

106.00 —-32.00 Feak
44,77 23,23 Feak
47.87 26.33 Feak
45.79 28,21 Feak

Cakle Loss - Lmp Factor + Reading.

20dE below the official

2500
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Date: 2013-09-26 Time: 09:14:30

0 Level (dBul/m)

FCC PART 15C PEAK

60

FCC PART15C AV

T
S PR TS I R T W N,

2475 2485,

2490, 2495, 2500

Frequency (MHz)

3m Chanber
3m AWT 1-18G
cC 15C PERE

Bluetooth =peaker
DC 12V From Adapter
NYNE Bass

GFSE TX 2480MH=z (Ho Hopping)
Ldapter

M/H
Test

Mode

Data no.

Ant. al.

Input &C

[R5

VERTICAL

120V/60HzZ

Remark

Lnt Cakle Lnp Emission
Freg Factorxr Factor EReading Lewvel

(MH=z) (dB/m) (dB) (dB) (dBuV)

1 o 27.58 6.71 5

2 o 27.58 6.71 2

3 5 27.58 6.71 8

4 g8 27.58 6.73 4
Eemark=s: 1. Emission Level= Antenna Factor
2. The emi=s=sion levels that are 20

limit are not reported.

1dB

Limits Margin
[dBuV,/m} (dBuV,/m) [dB)

1 -36.681 Feak
28.82 Feak
22.58 Feak
25.88 Feak

Amp Factor + Reading.
official
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0 Level (dBuVY/m)

Date; 2013-09-26 Time; 09;32:33

i

FCC PART 1EJL PEAK

60

PARIMSC AV

2300 2322,

3m Chamber
3m AWNT 1-18G

FCC PRET 15C PE&K

1ony

Bluetooth speaker
DC From Adapter
NYNE Bass

GFSK TX
Adapter 1

12V

24

Mode

(d=)

1 2 27.70 6.586
2 2 27.684 6.62
3 2 27.681 6.62

FEemarks: 1. Emission Lewvel=
The emission

limit are not reported.

2344,

Temp:25.6"' )Humi:56%; Press

Input AC

Factor Reading Lewvel

Antenna Factor +
levels that are

2366, 2410

Frequency (MHz)

2388,

Data no. : 1
e pol.

Ant. HORIZONTAL

120V/60H=

02MHz (Hopping On)

Emizsion
Limits
(dBuV/m) (dBuV/m)

Margin Remark

{dBuv) (d=)

74.00 24.08 Feak
T74.00 Za.6l Feak
T4.00 -27.14 Feak

Cakle Loss - Rmp Factor + Reading.
20dE below the official
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0 Level (dBuV/m)

Date: 2013-09-26 Time: 09:37:15

FCC PART 1

(S5}

C|PEAK

G0

FCC PAR|1]

2300

2322.

m Chamber

3m ANT 1-18(
FCC PRRT 15C
Temp:25.6" ;Humi :
Tony

Bluetooth speaker
DC 12V From Adapter
NYNE Bass
GFSE TH 24
Adapter 1

Cakle
Loz=s=
(dB)

LI
Factor
[dB)

2344,

Input AC

Frequency (MHz)

Data no.
Ant.

S56%;Pre=s=s:101.52kFPa

120W/

02MHz (Hopping Cn)

Emi=s=zion

Reading Lewvel

i

dBuWV) (dBuWV/m)

2366,

pol.

2388,

VERTICAL

0H=

Limitcs
(dBuWV,/m)

2410

1 2544, 44
2 23
3 24

wn

f1:4

0.86 50.70
6.13 10&6.20

k3 L
oy
[T O ]

LY Ly R

Emi=s=zion
2. The emission

Level=

limit are not reported.

Antenna Factor

level=s that are 20dB below

Cable

Lo=s=s - Amp Factor + R

the official

EST Technology Co.,Ltd

Report No. ESTE-R1310001

Page 131 of 178



FCCID: SV9-NYNEBASS

0 Level (dBu\Vim)

Date: 2013-09-26 Time: 09:39:57

ey

FCC PART 15C PEAK

G0

FCC PART 15C AV

MWMMWWWMWW

2475 2480,

3m Chamber

3m ANT 1-18G
FCC PART 15C FE&H
Tony

Bluetooth speaker
LC
NYNE Bass
GF5HE TX
Bdapter 1

MM
Test

Mode

Ant.
Factor
[{dE/m)

Cakle
Lo=s=
(dB)

1 2479,25 27.58 6.71 34
2 2483.50 27.58 6.71 34
3 2485.10 27.58 6.71 34

Femarks: 1. Emission Lewvel=
2. The emi=zs=sion

limit are

12V From Adapter

Lmp
Factor Reading Lewvel
(dB) )

Antenna Factor +
lewvel=s that are
not reported.

2485, 2490,
Frequency (MHz)

2495,

Data no. @ 19

Ant. pol. HORIZCONTIAL

Temp:25.6" ;Humi :56%:Fress:101. 5Z2kPa

120V/60HzZ

Input &AC

2480MH=z (Hopping On)

Emi==sion
Remark
[dBu

105.23 T4.00 -31.23 Feak
43.55 T4.00 30.45 Feak
48.60 T4.00 25.40 Feak

Cakle Loss - Lmp Factor + Reading.

20dE below the official

2500
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" Level {dBulimj)

Date: 2013-09-26 Time: 09:42:17

FCC PART 15C PEAK

G0

FCC PART 15C AV

LT

o P b Ay

2485,
Frequency (MHz)

2475

Data no.

Eluetooth speaker
DC 12V From Adapter
NYNE Bass

GFSE TX 2480MHz (Hopping On)
Adapter 1

Input ALC

24490,

3m LNT 1-18G Ant. pol.
FCC PART 15C PELREK
Temp:25.6"' Humi:56%;Press:101.52kPa

120V/ 60

24495, 2500

FAl

vhRI 1L ol

H=z

Ant Cakle Ampg Emis=ion
Freg Factor Loss Factor Reading Level Limits Margin ERemark
(MH=) (dB/m) (dB) (dB) (dBuV)} (dBuV/m) (dBuaV/m) (dB)
1 3 27.58 6.71 107.95 21 - Feak
2 0 27.58 6.71 41.68 94 Feak
3 .18 27.58 6.73 49.73 50.01 FPeak
Femark=s: 1. Emisszion Level= Antenna Factor + Cakle Los=s - Amp Factor + Reading.
2. The emis=sion levels that are 20dE below the official

limit are not reported.
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Level (dBuVim)

Date: 2013-09-26 Time: 09:49:04

120

FCC PART 1JL PEAK

G0

FCC PARY 1)5C1 AV

Test

Mode

o

2300

3m Chamber
3m ANT 1-18G

15C FERK

sHumd : 56%

Eluetooth speaker
DC 12V From Adapter

NYNE Bass

or Reading Lewvel
(dBuV/m) {dBuV/m)

2344, 2366,
Frequency (MHz)
Data no.

Ant. ol.

[

;Pres=s:101.52kFa

Input AC 120V/60H=z

Hopping)

Emission

(dEuT)

[¥3]

Limi

2388, 2410

VERTICAL

ts Margin

[T S
(RS SN S ]

2¢.0% 27.73  &.34 3
90.00 27.6%4 6.62 3
01.87 27.81 &.62 3

2%2.686 Feak
33,12 Feak
—-30.77 Feak

FEemarks:

1. Emission Level=

The emi=ss=sion

Antenna Factor +
lewvel=s that are

Cakle Lo=ss
20dE below the

- Lmp Factor + Reading.
aofficial

limit are not reported.
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0 Level (dBu\im)

Date; 2013-09-26 Time: 09:51:13

[EN}

FCC PART 194

PEAK

60

FCC PARTMEG AV

2300

3m Chanber
3m ANT 1-18G
C 15C PERK

Eluetooth =peaker

DC 12V From Adapter
NYNE Bass

8-DESK TX 2402MH= (Mo
Adapter 1

Test Mode

2344,

Input

Reading Lewvel

2366, 2388,

Frequency (MHz)
24

HORIZONTAL

Data no.

Ant. pol.

:101.532kFa

BC 120V/&60H=z

Hopping)

Emi==sion
Limit=

2410

(MH=) (dE/m) (dE) (dB) (dBuV) (dBuV/m) (dBuV/m)
1 23Z 27.7% 6.54 34.23 4 42 .53 Fezk
2 239 27.64 6.62 34.1%9 4 40 .94 Fezk
3 240 27.61 6.62 182 38 92.46 - Fezk
Remarks: 1. Emi=zsion Lewvel= Antenna Factor + Cable Lo=ss - Amp Factor + Reading.
2. The emission levels that are 20dB below the official

limit are not reported.
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FCCID: SV9-NYNEBASS

0 Level (dBu\/m)

60

Mo

Te=t

Date: 2013-09-26 Time: 10:01:38

FCC PART 156C PEAK

FCC PART 15C AV

5
¢
[

2475 2480, 2485, 2490,

Frequency (MHz)

FCC PRET 15C PERE

Temp:25.6"' Humi:56%;Pre=ss:101.52KkFa

Eluetooth
DC From Ldapter
NYHME EBass

8-DPFSK TX 2480MH=z (No Hopping)
Adapter 1

speaker

12V

120V

Input AC 0H=z

de

Factor R
(dB)

2495,

3m Chamber Data no. 25
3m LT 1-18G Ant. pol. : HORIZONTLL

Margin
[dB)

2500

Remark

27.58 6.71 34 101.47 101.73 T4.00
27.58 6.71 34 46.69 46.35 T4.00
27.58 6.71 34 43.67 43.893 T4.00

27.73
27.05
30.07

Level=
2. The emission lewvel= that are
limit are not reported.

20dE below

Antenna Factor + Cable Loss - Amp Facto
the official

+ Reading.

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

0 Level (dBuWim)

Date: 2013-09-26 Time: 10:03:35

FCC PART 15C PEAK

60

FCC PART 15C AV

MBWMWWW

2475 2480. 2485,

2490, 2495,

Frequency (MHz)

Data no.

AnDT. a}

3m Chamber

3m LNT

FCC PART 15C PERE
Temp:25.6" ;Humi : 56%;Pre=s=s:101.52kPa

lony

Eluetooth speaker
DC 12V From Adapter
HYHE Bass

Input AC

Ldapter

ant.
Factor
(dB/m)

Cakle
Lo=s=
(dB)

Arp
Factor R
[dB)

B—-DPFSK TX 2480MHz (No Hopping)

120V/e0H=

Remark

1 27.58 6.71 34 106.65 06.91 7 -32.581 Feak
2 27.58 6.71 34 49.16 453.42 7 24.58 Feak
3 27.58 6.73 34 46.59 46.87 7 27.13 Feak

Lewvel
The emission levels that are
limit are not reported.

Emi==sion

Antenna Factor + Cable Loss - Amp Factor + Reading.
20dB below

the official

2500

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

Date: 2013-09-26 Time: 10:17:38

0 Level (dBu\V/m)

60

(SN}

FCC PART 15C|PEAK

2344,
Frequency (MHz)

2300

Site no. 3m Chamber Data no.
Di=. / Lnt. 3m ANT 1-18G Ant. pol.
Limit FCC PART 15C PELE

Env. / Ins. Temp:25.6"' ;Humi :56%;Press:101.52kFa
Engineer Tony

EUT BEluetooth speaker

120

0"

oz

DC 12V From Adapter
HNYNE

Input AC
Bass

Cakble Amp Emi=s=zion

Freqgq Factor Los=s Factor Reading Lewvel
(HMH=z) (dB/m) (dE) (dEB) {dBu (dBuWV/

2366,

2388, 2410

Remark

27.73 6.54 34.23 47.51
27.684 6.62 34.1% 42.01
27.81 6.64 34.18 102.37 1

Antenna Factor Cakble L
20dB below

Emizsion Level=
The emission levels that are

limit are not reported.

033 — Amp Factor + EReading.
the official

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

0 Level (dBuV/m)

Date: 2013-09-26 Time; 10;19:35

[E%}

FCC PART 14[ PEAK

60

FCC PART[1SC AV

WA&JW—NWJMMWMﬂwaMWHNJ#mJ%H¢KNmNWMAﬁuhﬂmhﬂvaﬂM~4h$ﬁﬂuhmNMEmMMJMf

2300 2322,

ite no. 3m Chamber
Ant 3m ANT 1-18G

FCC PART 15C PE&E

lony

BEluetooth speaker
DC 12V From Ldapter
HYMNE Eass

UT

Test Mode

2344,

2366.
Frequency (MHz)

2388,

()
(5]

Data no.

Ant. pol. HORIZONTAL

Temp:25.6" ;Humi : 56%;Press:101.52kPa

Input AC 120V/60H=z

Emi==ion

Reading Lewvel

1 27.73 6.356 34.23
2 27.64 6.62 34.19
3 27.81 6.62 34.18

Emizssion Lewvel= Antenna
The emission

limit are not reported.

lewvels that are

42 .57 42 .83 31
40.46 40.53 33 Feak
98.41 46 -Z4 Feak

Factor + Cakle Loss - Rmp Factor + Reading.
20dB below the official

2410
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FCCID: SV9-NYNEBASS

0 Level (dBu\m)

Date: 2013-09-26 Time: 10:22:06

FCC PART 15C PEAK

G0

FCC PART 15C AV

’h]

2475

S5ite no. 3m Chamber

Di= Ant 3m ANT 1-18G

Limit FCC PRRT 15C PERK

Env. / In=s. Temp:25.6" ;Humi : 56%;Fre=ss:
Engineer Tony

EOT Bluetooth =speaker

Power DC 12V From Adapter Input
M/H HNYMNE Bass

Test Mode 8-DPSE TX Z2480MH=z (Hopping

hdapter 1

2485,

2490, 2495, 2500

Frequency (MHz)

L
[Te]

Data no.

Ant. pol. HORIZONTAL

101.532kFa

AC 120V/60H=z

Cn)

Ant Cable Anp Emi==zion
Freq Factor Loss Factor Margin Remark
[MHZ) (dB/m) (dB) (dB) [dB)
1 .23 27.58 6.71 13 -27.50 Feak
2 .50 27.58 6.71 13 28.52 Feak
3 491.05 27.E8 6.73 13 26.68 Feak
Remarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - Amp Factor + Reading.

2. The emi==sion

lewvel=s that are

limit are not reported.

20dE below the official

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

0 Level (dBuvim)

60

Date: 2013-09-26 Time: 10:24:26

FCC PART 15C PEAK

FCC PART 15C AV

2l

2475 2480, 2485,

2490, 24845,

Frequency (MHz)

3m Chamber
3m ANT

FCC ERET

Temp:25.6" ;Humi:56%;Press:

lony

Data no.
pol.

Ant.

101.52kFa

Bluetooth speaker
DC 12V From ARdapter Input AC 120V/&0H=z
NYNE EBass
Test HMode 8-DPSK TX Z2480MHz (Hopping On)
Ldapter 1
hnt. Cakle Amp Emiz=ion
Freg Factor Loss Factor ing Lewvel Limits HMargin Remark
[(MHz) (dB/m) (dB) [dB) [dBuV) (dBuV/m) (dB (dB)
1 .68 27.58 34.03 106.13 106.39 -32.39 Feak
2 .50 27.58 3 3 45.80 46.06 27.94 Feak
3 .85 27.58 34.03 48.13 48.41 25.59 Feak
Eemarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.
2. The emis=zion lewvels that are 20dB below the official

limit are t reported.

2500
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FCCID: SV9-NYNEBASS

0 Level (dBuVim)

Date: 2013-11-27 Time: 13:18:06

FCC PART 14

[ 5]

PEAK

G0

FCC PART5C AV

S AN IS ISP DN O LY | N

2300

2344, 2366, 2388,

Frequency (MHz)

2410

S5ite no. 3m Chanber Data no. 330
Dis. / A&nt 3m ANT 1-18G Ant. pol. : VERTICAL
Eluetooth speaker
DC 12V From Ldapter Input AC 120V/60H=
M/ HNYMNE EBass
Te=t Mode GFSE TX 2402MH=z (Ho Hopping)
Ldapter 2
Ant Cable Amnp Emi=sion
Factor Loss Factor Reading Lewel Limits Margin ERemark
[dB/m) (dB) [dB) (dBuV) (dBuV,/m) (dBuV/m) (dB)
1 27.73 6.54 45,76 2% Feak
2 27.64 6.682 40 .4 33.4 Feak
3 27.61 6.682 107 .8 -33.91 Feak
Remarks: 1. Emission Lewvel= Lntenna Factor + Cabkle Loss - Amp Factor + Reading.
2. The emi=ssion lewvels that are 20dE below the official

limit are not reported.
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FCCID: SV9-NYNEBASS

Date: 2013-11-27 Time: 13:19:30

" Level (dBulimj)

60

FCC PART 154

(53}

PEAK

FCC PART[MEC AV

L T e T e O Y o B e I 7

a2

2300

2344, 2366. 2388,

Frequency (MHz)

L
L

Data no.

3m AWT 1-18G ant. pol. HORIZONTIAL

Temp:25.6" ;Humi:56%;Fress:101.52kPa

lIony

Bluetooth speaker
DC 12V From Adapter
NYNE Bass

GFSK TX 2402MH=z (No Hopping)

Adapter 2

Input AC 120V/60H=z

2410

Lnt Cakle Lmp Emis=sion
Freg Factor Loss Factor Reading Level Limits Margin ERemark
[HMHz) [dB/m) (dB) (dB) (dBuV) (dBuV,m) (dBuV/m) (dB)
1 2 27.73 .54 42 .70 47 .74 6 Feak
2 2 27.64 6.62 39.55 39.62 8 Feak
3 2 27.61 6.62 101.3% 101.44 14 Feak
Femark=s: 1. Emission Level= Antenna Factor + Cabkle Loss - Amp Factor + Reading.
2. The emis=zion levels that are 20dE below the official

limit are not reported.
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FCCID: SV9-NYNEBASS

Date: 2013-11-27 Time: 13:12:30

0 Level (dBuvim)

60

f 1 1
oo L

i
~ 0 g
H

(o
4

]
=

Te=st

[ L=
5
m
m
H

Mode

FCC PART 15C PEAK

FCC PART 15C AV

2475 2485,

2480, 24885,

Frequency (MHz)

Eluetooth speaker
DC 12V From Adapter
NYMNE EBass

GFSE TX 2480MHz (Mo
hdapter 2

ADT.
Factor
(dB/m)

Cakle
Lo=s=
(dB)

LT
Factor
[dB)

Input AC

Reading Lewvel

Data no. : 32
pol.

Lnt.

120

Hopping)

Emi=z=sion
Limitcs=
(dBuV/m) (dBuV/m)

Margin
(dB)

Remark

2500

[ R O I

1=

27.58 6.71 34
27.58 6.71 34
27.58 6.71 34
27.57 6.73 34

105.00 —-31.00
43.77 30.23
46.67 2T.33
41.87 32.13

Remarks: 1.

Emission Level=
The emis=zion lewvel=s that are
limit are not reported.

Antenna Factor +

Cakle Loss

20dB below the official

- Amp Factor + EReading.
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FCCID: SV9-NYNEBASS

0 Level (dBuvim)

Date: 2013-11-27 Time: 13:15:30

FCC PART 15C PEAK

60

FCC PART 15C AV

WMWWM

2475 2480,

Temp:25.6";

lony

Bluetooth speaker

HNYNE Bass
GFSKE TX 2480MHz (Mo
Ldapter 2

1 2 g0 27.58 6.71
2 2 .50 27.58 6.71
3 2 .85 27.58 6.71
4 2 .55 27.58 6.71

(RS}

DC 12V From ARdapter

H

Reading Lewvel
[dBuV) (dBuV/m) (dBuV/m) (dB)

Emi=s=sion Level= Lntenna

2485, 2480, 2485, 2500

Frequency (MHz)

Data no. @ 32
Ant. pol.

umi:56%;Pres=:101.52kFa

Input AC 120V/60H=

Hopping)

Emi=sion
Limits Margin Remark

i
I

2]
o

Feak

i

5 109.81 35.81

22 46.18 2T.82 Feak
18 48 .44 25.58 Feak
0z 4 8 28.72 Feak

Factor + Cakle Loss - Rmp Factor + Reading.
The emission lewvels that are 20dB below the official
limit are not reported.

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

Date: 2013-11-27 Time: 13:34:11

0 Level (dBuvim)

FCC PART 1JL

iy

PEAK

60

FCC PA

15C AV

2300

Mode

2344, 2366, 2388,

Frequency (MHz)

3m Chanber Data no. 338
3m ANT 1-18G Ant. pol. HORIZONTLL
E C PEA
s |

Bluetooth speaker

DC 12V From hdapter
HNYNE Bass

GFSE TX 2402MH=z (Hopping On)
Ldapter 2

AT 120V/&60H=z

Input

Ant. Cakle
Factor

[(dB,/m)

Amp Emi=ssion
Factor Reading Lewvel Limitcs
(dB) [dBuV) (dBuV,/m) (dBu

Margin
(dB)

2410

Remark

[ LS T )
[T F R ]
2o kg

[P S

.78 6.54 34.24 46.70 46.76 27.2
.64 6.62 34.1% 46.32 46.39 27.81
.61 6.62 34.18 102.0% 102.14 -28.14

4 Feak
Feak
Feak

Emi=s=sion
The emission

Lmp Factor
aofficial

Antenna Factor Cakle Lo=s
20dE below the

Level=
lewvels that are

limit are not reported.

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

Date: 2013-11-27 Time: 13:36:19

0 Level (dBuWim)

60

FCC PART 1

[EN}

C|PEAK

FCC PARG[15

C AV

2300

Bluetooth
DC
NYME Bass
GFSEKE TX
Adapter 2

Ant. Cakle
Lo==
(dE)

2344,

2366,

Frequency (MHz)

speaker
12V From Adapter

e

P

02MH=z (Hopping On

Amp
Factor Readi
(dE)

Input AC

(dBuV)

Data no.

Ant. pol.

Emis=sion
ng Lewvel

(dBuV,/m) (dBuV,/m)

L
L

3
[T
]

120V/60H=z

Limit=s Margin

2388.

2410

[ T %)

344,44 27.70
390.00 27.84
403.07 27.61

.22 46.886
18 40.31
18 105.13

46.70
40 .38
105.20

27.30
33.82
-31.20

1. Emi==ion
The emission

Level=

Antenna Facto
levels that are

limit are not reported.

Cakle Loss
20dE below

official

Amp Factor + Re

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

120

G0

Level ([dBuVim)

Date; 2013-11-27 Time: 13:39%:19

—

FCC PART 15C PEAK

FCC PART 15C AV

2475 2480. 2485,

2490,

Frequency (MHz)

3m Chamber
3m AWNT 1-18G
FCC PRRT 1:5C PERE

lTony

Bluetooth speaker
DC 12V From Adapter
NYNE Bass

GF5KE TX 2480MH=z (Hopping On)
Adapter 2

Cakle
Lo==
(dB)

Fiicie

i d=)

Input AC 120V/60Hz

Factor BReadin

Data no. : 340
Ant. pol., : HORIZONIAL

Temp:25.6"' ;Humi : 56%;Presz:101.52kFPa

Emi=s=ion
Margin
(dB)

g Lewvel Limits
(dBuV/m) (dBuV/m)

2500

FEemark

1 5 27.58 6.71 104.48
2 0 27.58 6.71 42.2%
3 g 27.58 6.71 45.34

42.535 T4.00
46.20 T4.00

Emizsion Lewvel=

The emission
limitc are not reported.

Antenna Factor
level=s that are 20d4dE below

+ Cakle Loss - Imp Factor

the official

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

0 Level (dBuWim)

Date: 2013-11-27 Time: 13:42:22

FCC PART 15C PEAK

60

FCC PART 15C AV

LT I A

24745

JJL*JI':._JUJ
II;'!UJ
ot
W
=]
ot

1 H
L
E-
m -
14

1

[}
v
1

Fower

-
Ha
=
=y

Test Mode

2480.

3m
3m ANT

FCC FART

Chamber

2485, 2480, 24495,

Frequency (MHz)
Data no.

BG Ant. ol.

15C PERK

Temp:25.6";Humi : 56%;Press:101.52kPa

lony

Eluetooth
DC

HYHE Bass

speaker
12V From Adapter

Lo ldWy

Input AC OH=z

GFSE. TX 24B80MH=z (Hopping On)

Ldapter 2

Cakbkle
Loz=
[dB)

Fihoiia
Factor R
[dB)

Margin Remark

(dEB)

B3N

[ LI (% I

o0 27.58
0 27.58
3 27.58

107.88 108.14 -34.14 Fezak
40 .68 40.54 33.08 Feak
46.41 46.6% 27.31 Feak

[

Emi==sion

The emi=ssion

levels that are

the official

limit are not reported.

Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
20dB below

2500

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

i T T i R G B s B O

o oo
SR =R
b

i
[n]
]
(]

=1
Ha
(=]
=

=y

Eest

0 Level (dBuV/m) Date: 2013-11-27 Time: 13:49:33

G0

5]

FCC PART 1JL PEAK

FCC PART 15C) AV

1 |
JAth—#Mb“%W#Af}MN“W4ﬂHhmhﬂMﬁ4JM#mﬂﬂﬂkﬁﬂmﬁfmhﬁhmhwﬁwﬂﬁhhm

2300

Mode

2322, 2344, 2366, 2388, 2410

Frequency (MHz)

3m Chamber Data no.

3m ANT 1-18G Ant. pol. : VERTICAL
FCC PBART 15C PERE
Temp:25.6" ;Humi : 56%;Pres=:101.52kPa

lony

Eluetooth speaker

DC 12V From Adapter Input AC 120V/60H=z
HYHE EBass

B-DPFSKE TX 2402MH=z (Ho Hopping)

Ldapter 2

Ant. Cakle Amp Emis=sion
Factor Loss Factor Reading Lewel Limits Margin Remark
& [dBuV/m) (dBuV/

[N % T B

27.73 6.54 2. Feak
27.64 6.862 33 Feak
27.81 6.62 —-29. Feak

Emi=sion Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emisszion lewvels that are 20dE below the official
limit are not reported.
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FCCID: SV9-NYNEBASS

0 Level (dBuVim)

Date: 2013-11-27 Time: 13:51:52

FCC PART 14(

(SN}

PEAK

60

FCC PART G

2300

Site no.
Di=. Ant
Limit

Env. / Ins.
Engineer
EUT

Fower

M/

Te=t Mode

L Rd e
=]

2322,

3m
3m

FCC EARET

lony

Chamber
AWT 1-1
15C PEREK

Temp:25.6' ;Humi:56%;Freas:

2344,

BEluetooth speaker

DC
HNYMNE

oy o O
o on N
f3 k3L

12¥ From Ldapter
Bass

e B QA
S%.13
ps- b PN R

Input

2366.
Frequency (MHz)

Data no. : 34

Ant. ol .

101.52KkFa

Hopping)

2410

Femarks: 1. Emission Level=
2. The emizsion

Antenna

lewvels that are

limitc are not reported.

Factor + Cabkle Loss - Amp Factor
20dE below the official

+ EReading.

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

0 Level (dBuV/m)

G0

Mo

Date: 2013-11-27 Time: 14:04:01

FCC PART 15C PEAK

FCC PART 15C AV

2475

2485,

2490,

Frequency (MHz)

Temp:25.6" ;Humi: 56%; Press:

Bluetooth speaker
DC 12V From Adapter
NYNE Bass

BE-DPSK TX 2480MHz (No Hoppi
hdapter 2

Cable Lmp
Factor Readi

id=)

Lo==
(dB)

Input AC

{dBuv)

350

HORIZONTAL

Data no.
e pol.

Lnt.

101.532kFa

120V/60H=

ng)

Emission
ng Lewvel Limits
(dBuV/m) (dBuV,/m)

Margin
(dEB)

2495,

2500

[ S B

27.58 6.71 102.47
27.58 6.71 44.689
27.58 6.73 40 .87

102.73 -28.73
44,95 28.05
41.15 3Z2.E85

Emi==sion
The emission
limit are not reported.

Level= Antenna Facto
levels that are

+ Cakle Loss -
20dE below the official

Lmp Factor

+ Reading.

EST Technology Co.,Ltd
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FCCID: SV9-NYNEBASS

" Level {dBulim)

G0

Date: 2013-11-27 Time: 14:06:22

FCC PART 15C PEAK

FCC PART 15C AV

WWMMM

3

2475

2485,

2490,

2495, 2500

3m Chamber
3m LT 1-18G

Bluetooth speaker
DC
NYMNE
8-DPSK
Adapter 2

Bas=s=

Cakble
Lo=s=
[dB)

12%V From Adapter

TX 2480MH=z (Mo

Amp
Factor
(dB)

Frequency (MHz)

Data no.

Ant.

Input AC

Hopping)

pol.

120V/e0

H=z

Emi=sion

Reading Lewvel

Limit=
(dBuaV/m)

Margin
(dB)

[ LT % T B

(SRS ]

OO Lo L

(dBuV) (dBuV/m)
105.20 105.46

48.16 48.42

45.47 45.75

T74.00 -31.46 Feak
T4.00 25,58 Feak
T4.00 ZE8.25 Feak

27.58 6.71 34
27.58 6.71 34
27.58 6.73 34
1. Emis=zion Lewvel=
2. The emis=sion

limit are

Antenna Factor +
lewvel=s that are 20dB below

not reported.

Cable

Lo=s=s - Amp Factor + R

the official

EST Technology Co.,Ltd

Report No. ESTE-R1310001

Page 153 of 178



FCCID: SV9-NYNEBASS

0 Level (dBulim) Date: 2013-11-27 Time: 14:22:00

FCC PART 15 PEAK

60

FCC PART 15C AV

2300 2322 2344, 2366, 2388, 2410
Frequency (MHz)

3m Chanber Data no. : 35

3m ANT 1-18G ant. pol. : VERTICEL
FCC PART 15C PEZK

Tony

Bluetooth speaker

DC 12V From Ldapter Input &4C 120V/60H=z
: NYNE Bass

Test Mode : B-DPSK TX 2402MH= (Hopping On)

Ldapter 2

Ant. Cakble Amp Emi==sion
Freq. Factor Loss Factor Beading Lewvel Limits Margin FEemark
(HMHz) (dB/m) (dB) (dE) (dBuV) (dBuV,/m) (dBuV/m) (dEB)

1 2323.87 27.73 6.54 .23 44.51 44,55 28.45 Feak
2 2390.00 27.64 6.62 13 42.01 42 .08 31.82 Feak
3 2401.42 27.61 6.62 18 102.79 102.84 -28.84 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Rmp Factor + Reading.
T the official

The emis=sion lewvels that are 20d4dE below
limit are not reported.
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" Level (dBuW/m)

Date; 2013-11-27 Time:

14:25:15

FCC PART 1

[ 5]

I PEAK

60

FCC PART

2
Am»wuwWwhNhwlWWvmwMMJ#mJww¢\AMmhwmmMmuﬂHAmwvﬂMM¢“wh«Jv”fw

2300 2344,

Frequency (MHz)

Eluetooth speaker
DC From Adapter
HYHNE EBass

-DESE TX 2402MH= (Hopping On)

Ldapter 2

12V Input AC

M/H
Te=st

Mode

Cable
Lo==

A

Factor Reading Lewvel

2366,

Data no.
Ant. ]

2388,

o
n

9
HORIZCOHNTIAL

120V/60HZ

Emi=ssion

Limits=

Margin Remar

2410

(MH=z) (dB/m) (dB) (dEB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 2320.24 27.78 6.54 Z6.066 I6.72 T4.00 3T.28 Feak
2 2390.00 27.64 6.082 39.46 39.53 T4.00 34.47 Feak
3 2401.42 27.61 G.862 99,41 99.46 T74.00 -25.46 Feak

Emis=zion Lewvel= Antenna Factor
The emi=z=sion levels that are

ot reported.

limit are n

the official

+ Cakle Loss - Lmp Factor + Reading.
20dB below
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Level ([dBuvim)

Date: 2013-11-27 Time: 14:28:55

FCC PART 15C PEAK

G0

FCC PART 15C AV

2485,
Frequency (MHz)

2475

sHumi : 56%;Press:

Bluetooth speaker

DC 12V From Adapter
HYHE EBass=
8-DPSK TX
Adapter 2

Input

2430MHz (Hopping

Ant. Cakle
Lo=s
(dB)

Factor R
(dB)

1=

o

1 2478.85 2 8 8 34.03 .1 51
2 2483.50 27.58 6.71 34.03 i.2 18
3 2491.05 27.58 6.73 34.03 46.04 46.32

lewvel=s that are
limit are not reported.

2480,

pol.

3m Chamber Data no.
3m AWT 1-18G Lnt.
C RT 15C PELH

101.52kFa

(dBuV,/m) (dBuV/m)

2495, 2500

3a0

HORIZCNTAL

Limits Margin Eemark

(dB)

T4.00 -Z26.41 Feak
T4.00 22,52 Feak
T4.00 27T.68 Feak

Level= Antenna Factor + Cakle Loss - Lhmp Factor + Reading.
20d8 kelow

the official
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0 Level (dBuvim)

Date: 2013-11-27 Time: 14:31:12

1
FCC PART 15C PEAK
60 FCC PART 15C AV
Tw 2
0 2475 2430 2485, 2490, 2495, 2500
Frequency (IMHz)
3m Chamber Data no. : 361
3m ANWNT 1-18 Ant. pol. VERTICAL

FCC FRET

Eluetooth speaker
DC 12V From Ldapter
HYNE EBas=ss

Lon T T Y e T R T e I

M/H

Temp:25.6" ;Humi: 56%;Prezs:101.52kPa

Input &C 120V/60H=Z

Te=st Mode 8-DPSEK TX 2480MH=z (Hopping On)
Ldapter 2
Ant Cable Amp Emi=sion
Freq Factor Loss Factor Reading Lewvel Margir Remark
[(MHZ) [dB/m) (dB) [dB) [dBuV) f (dB)
1 27.58 6.71 T -32.38 Peak
2 27.58 6.71 T 28.94 Peak
3 27.58 6.73 T 26.31 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Lmp Factor + Reading.
2. The emission lewvels that are 20dE below the official

limit are not reported.
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10.POWER LINE CONDUCTED EMISSIONS

10.1.Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5SMHz 56 46
5SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

10.2.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT was charged form PC’s USB
port which connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#).. Both sides
of AC line are checked to find out the maximum conducted emission. In order to find the maximum emission
levels, the relative positions of equipment and all of the interface cables shall be changed according to ANSI C63.4:

2003 on Conducted Emission Test.
The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

10.3.Test Result

0.15MHz—30MHz Conducted emissison Test result
EUT: Bluetooth speaker M/N:NYNE Bass

Power: DC 12V From Adapter Input AC 120V/60Hz
Test date: 2013-11-23~2013-11-26 Test site: 3m Chamber Tested by: Tony.Tang

Test mode: Tx Mode

Pass
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10.4.Test data

80 Lewvel (dBuV) Date: 2013-11-23 Time: 14:51:14
? FCC PART 15B OP
FCC PART 15B AV
J |
40
112
m
0
J5 . 5 1 2 5 10 20 30
Frequency (MHz)
3ite no. E3T Conduction Shielded RoomData no. 113
Limit FCC PART 15B QF LINE Phase LINE
Enwv. / Ins. Tewp:25.3'C Humwi:58% Press:101.50kPa
Engineer hick
EUT Eluetooth =speaker
Power DC 12V From Adapter Input AC 120V/60HEz
M/ NYHNE Baszs
Test Mode TE Mode
bdapter 1
LISHN Cable Emis=sion
Freg. Factor Loss PReading Lewvel Limits Margin ERemark
[MH=z) (dE) [dE] [dBuV) (dBuv/m)] (dBuv/m) [dE]
1 o.17 9.61 9.81 41.05 60. 47 64.81 4.34 QP
2 0.1%7 9.61 9.81 23.05 42 .47 54.81 12.34 bverage
3 0.18 9.61 9.80 41.00 60,41 64,37 3.98 QF
4 0.18 2,61 9.80 Z5.00 44,41 54,37 9.95 Average
5 0.z24 2,61 9.82 32.41 51.54 62.17 10.33 QF
3 0.24 9,61 9.82 15.41 34.584 £52.17 17.33 Average
7 0.37 9.61 9.82 24.58 44,01 58.56 14.55 QF
g 0.37 9.61 9.82 G6.58 26.01 48.56 22.55 Average
9 0.44 9.61 9.81 ZzZ0.86 40,08 57.11 17.03 QF
10 0.44 2,61 9.81 4,66 Z24.08 47,11 Z23.03 Averadge
11 5.03 Q.65 9.83 16.15 35.63 60,00 24.37 QP
1z 5.03 Q.65 9.83 10.15 29.63 50.00 Z20.37 bverage
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Date: 2013-11-23 Time: 14:55:58

0 Level (dBuV)

s

FCC PART 15B OGP

|
7 | FCC PART [15B AV
40
[
0
5 .2 5 1 2 5 10 20 30
Frequency (MHz)
Fite no. : E3T Conduction 3hielded RoowData ho. 1 115
Limit : FCC PAERT 15E oQF LINE FPhase : NEUTRLL
Emwv. / In=. : Tewmp:25.3'C Humi:55% Press:101.50kPa
Engineer : Dick
EUT : Bluetooth speaker
Power : DC 12V From Adapter Input AC 12Z0V/e0HE
MSH : NYNE Bass
Test Mode : T Mode
Ldapter 1
LIZN Cshle Emiz=zion
Fredq. Factor Loss EReading Lewvel Limits Margin ERemark
[(MH=) [dE] (dE) [dBuv) [dBuwv/m) [(dBuv/m) (dE]
1 0,18 9.54 9.80 38.94 £g.28 64,68 &.40 QaF
2 0.18 9.54 9.80 Z22.94 4z .28 54,68 12 .40 Lverage
3 0.23 9.60 9.82 32.90 5z .32 £2.30 9.95 QF
4 0.23 9.60 9.82 13.90 33.32 5z2.30 18.98 Lverage
5 0.z9 9.60 9.83 25.57 45.00 60.41 15.41 QF
3 0.z9 9,60 9.583 5.57 zZg.00 E0.41 Z22.41 Lverage
7 0.37 9.59 9.5z Z9.00 45.41 E5.52 i0.11 QF
=1 0.37 9.59 9.5z 12.00 31.41 45.52 17.11 Lverage
= 0,45 9.59 9.51 24.285 43 .68 5EG.32 12.64 QF
10 0,45 9.59 9.51 10.25 29,68 45,32 16.64 Lverage
11 5.90 9.65 9.86 16.72 36.23 0. 00 23.77 QF
1z 5.90 9.65 9.86 9,72 29.23 50,00 20.77 Lverage
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0 Level (dBu\) Date: 2013-11-26 Time: 14:38:53
FCC PART 15B QP
FCC PART 15B AV
40
m
i 112
045 . 5 1 2 5 10 20 30
Frequency (MHz)
3ite no. EST Conduction 23hielded RoomData no. 145
Limit FCC PART 15B QP LINE Fhase LINE
Enw. / Ins. Tewmp:25.3'C Huwi:558% Press:101. 50kFPa
Engineer Dick
EUT Eluetooth speaker
Fower DC 12V From Adapter Input AC 1Z0V/60H=
M/ NYMNE EBass
Test Mode T Mode
hdapter 2
LIZN Cahle Emi==ion
Fredq. Factor Losz EPReading Lewvel Limitsz HMargin ERemark
[MH=z) [dE] [dE) [dEuVv) {dBuwv/m) (dBuv/m) [dE)
1 0.17 9.61 9.80 2Z5.56 47 .97 64,72 16.75 QF
2 0.17 9.61 9.80 15.56 34.97 54,72 19.75 Average
3 0.23 9.61 9.80 23.28 42 .69 62.35 19,66 op
4 0.23 9.61 9.80 9.28 28.69 52.35 23.66 bverage
5 0.30 9.61 9.83 17.58 37.02 60.28 Z23.268 QF
& 0.30 9.61 9.83 Z.58 Z2.02 E0.28 28.26 Average
7 0.48 9.61 9.81 13.89 33.11 56,63 23.52 op
=] 0.46 9.61 9.81 3.69 23.11 46.63 23.52 Lyverage
= 0.53 9.61 9.81 13.41 32.83 E6.00 23.17 QF
10 0.53 9.61 9.81 5.41 Z24.83 45,00 21.17 Average
11 0.57 9. 60 9.82 13.03 32.45 56.00 23.55 oF
12 0.57 9.60 9.82 3.03 22.45 46.00 23.55 Lverage
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0 Level {dBuv}

Drate: 2013-11-26 Time: 14:41:08

FCC PART 15B 0P

FCC PART 15B AV

40
12
b
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
3ite no. : EST Conduction Zhielded RoomlData no. 1147
Limit : FCC PART 15E oQF LINE Phase : NEUTELAL
Env. / Ins. Temp:25.3'C Humi:55% Press:101.50kKFPa
Engineer : Dick
EUT : BEluetooth speaker
Fower : DC 12V From Adapter Input ALC 120V/60Hz
M/ : NYNE EBass
Test Mode : T Mode
Ldaprter 2
LIZN Cahle Emission
Fregq. Factor Loss FReading Lewel Limits Margin ERemark
[MH=z) [dE] (dE] [dBuV) {dBuv/m) (dBuv/m) [dE]

1 o.17 9.54 9.80 Z26.23 45.57 64.72 19.15 QF

2 o.17 9.54 9.50 11.:23 30.57 54,72 Z24.15 Average

3 0.z24 9,60 9.52 Z1.78 41.20 62.13 Z0.93 QF

4 0.z24 9,60 9,52 6.78 Z6.20 5z.13 25.93 Average

5 0.31 9,60 9.53 16.69 36.12 E9.97 Z3.85 QF

3 0.31 9,60 9,583 1.69 21.12 49,97 Z8.85 Average

7 0.36 9,59 9.52 13.18 32.59 ES.65 Z6.08 QF

g 0.36 9,59 9,52 0.18 19.59 45.65 Z9.08 Average

9 0.49 9,59 9.51 13.73 33.13 E&.19 Z3.08 QF

10 0.49 9.59 9.581 5.73 25.13 45.19 Z21.08 bverage

11 0.56 9.60 9.82 15.43 34.85 5&.00 21.15 QF

1z 0.56 9.60 9,82 7.43 Z26.85 46.00 19.15 bvrerage
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11. ANTENNA REQUIREMENTS

11.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of

directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

11.2.Result

The antennas used for this product are integral Patch Antenna and that no antenna other than that

furnished by the responsible party shall be used with the device, the maximum peak gain of the
transmit antenna is only 0dBi.
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12. TEST SETUP PHOTO

Conducted Test
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Radiated Test (30-1000 MHz)
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Radiated Test (1000-25000 MHz)
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13.PHOTOS OF EUT

External Photos
M/N: NYNE Bass
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External Photos
M/N: NYNE Bass
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External Photos
M/N: NYNE Bass
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Internal Photos
M/N: NYNE Bass
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Internal Photos
M/N: NYNE Bass
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Internal Photos
M/N: NYNE Bass

Ew-e

lll‘-‘.“\l"!‘
B e el

Bluetooth
Antenna

fou 2
W TR T
e |

EST Technology Co., Ltd Report No. ESTE-R1310001
EST,

Page 172 of 178



FCCID: SV9-NYNEBASS

Internal Photos
M/N: NYNE Bass
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Internal Photos
M/N: NYNE Bass
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Internal Photos
M/N: NYNE Bass
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Internal Photos
M/N: NYNE Bass

Adapter 1 Photos
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Adapter 1 Photos

Adapter 2 Photos

56 86 .6
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Adapter 2 Photos
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